The Challenge Machinery Company provides owner's manuals on its
products solely as a courtesy to its customers. See the information below
before using this manual.

These manuals are for reference only. These manuals include products which are noncurrent,
unsupported or no longer produced by The Challenge Machinery Company, and are provided solely as
an accommodation to our customers. By providing these manuals, The Challenge Machinery Company
makes no representation or warranty as to the products, their current condition, or their suitability or
fithess for use in any particular application, which are the sole and independent responsibility of the
product owner and user.

Older products may not comply with current safety procedures, guidelines or regulations, and it
is the product owner's and user's responsibility to evaluate the suitability and fitness of the
products in their current use and application. The Challenge Machinery Company makes no
representation, warranty or recommendation regarding any modifications which may be
required on non-current or unsupported products. The Challenge Machinery Company assumes
no liability for any modification or alteration to any Challenge product, and any such
modification or alteration to any Challenge product is not authorized by The Challenge
Machinery Company. The availability of these manuals is solely for the purpose of providing reference
information for the products.

This manual may not be complete in all aspects of product maintenance and repair. All products
should be used only by qualified and properly trained personnel, following proper safety
procedures. All products should be regularly inspected and maintained, and their condition, application
and use should be periodically evaluated by qualified personnel. Only qualified and properly trained
technicians should perform maintenance, repair and replacement procedures. Attempting these
procedures without proper training may cause machine damage or operator injury!

Products may be unsupported by The Challenge Machinery Company due to age or the unavailability of
parts from their original manufacturer. No parts or product support will be available to repair or maintain
unsupported products. Older products may not be UL listed (if the product does not have a UL label it is
not a listed product), and may not comply with applicable installation or other regulations or
requirements if relocated to a new facility. Many municipalities require a product to be UL listed before
an electrician will connect power to them. Often the cost of updating an older product to comply with
current safety regulations is greater than the value of the product.

TITAN 200

Technical Service and Parts Manual

Serial Numbers:
113597 through 159999,
200-C-150000 and up

Sold and Serviced by
The Challenge Machinery Company

6125 Norton Center Drive
Norton Shores, Ml 49441-6081 USA

ChallengeMachinery.com F ZOO_FT

October 2017



1.0 Introduction

1.0 Introduction

THIS MANUAL is designed to help you get the most from your Challenge equipment. Keep this
manual in a safe, convenient place for quick reference by service personnel.

A CAUTION SAFETY ALERT! This symbol means CAUTION: Personal safety

instructions! Pay special attention to the instructions in bold type. Personal injury may result if the
precautions are not read and followed.

FOR PARTS AND SERVICE contact the Authorized Challenge Dealer from whom you purchased
your machine. Use the illustrations and parts lists at the back of this manual to identify the correct
parts needed. Always give the SERIAL NUMBER and MODEL of your machine to insure the correct
parts are sent as soon as possible.

Challenge® is a registered trademark of The Challenge Machinery Companye 6125 Norton Center Drive ¢ Norton Shores, Mi
49441-6081 Copyright© 2013 by The Challenge Machinery Company. All rights reserved. Printed in the U.S.A




1.0 Introduction

TABLE OF CONTENTS

O I Vg1 o T [0 Tox 1T o PP OPURPUOUPPR 2
A O Y= =] | T PRSP PP UOUPPP PPN 5
N I = Tox- 10 11T LSRR 5
2.2 POWET LOCKOUL PTOCEUUIE ...ttt ettt e e et e e e s anb e e e e snbe e e e e nnbaeeeennees 5
2.3 Warning Label DefiNItiONS.........coii i e e e e e s s e e e e e e s rareeeaeee s 6
3.0 MAINTENANCE GUITE ...ttt ettt e e e e e e ettt e e e e e e s babe e e e e e e e e sannbeeeeeeaeeseaannbbnneeaaeesaannnes 7
N I o 10 o] [=T g Voo 1] o o A PP PP U PP PPPPPP 8
3.2 DesCription Of EFTOr MESSAGES ....ccoiutiiieiiiiiiee ittt ettt e et e e e st et e e st e e e e anbe e e e annnns 9
3.3 Sensor Data ADDIeviatioNS ... 10
3.4 ROULINEG MaAINTENANCE .....iviiie ittt ee ettt ettt e et e e st e e e st e e e sbb e e e e anbbeeeeanbbeeeeanbbeeeeanbreeeeans 11
i L WEEKIY ...t e e b e e e e e e e e e nres 11

I B 1V [0 11 1A PP 11

G T T 1 SRS 11
3.5 Checking/Changing the HydrauliC FIUId ..............oovieiiiiiiiiiicec e 11
3.5.1 Recommended HYdrauliC OilS........ccooiiiiiiiiiiiceccis s 12
I @ - TaTo [ ] (== Y= T SRR 12
.7 AGJUSTIMENES ..ottt ettt ettt e e skt e e st bt e e e sabb e e e e anbb e e e e anbbeeeeanbreeeeaa 15
3.7.1 EICtriC EYE ANIGNMENT ....eiiiiiiiiie ittt ettt ettt ettt e et e s s b e e e enbe e e e e aeee 15
3.7.2 Backgauge Gib AGJUSTMENTS ......couuiiiiiiiiie ettt 16
3.7.3 SqUAring the BaCKGQAUGE .........eeiiiiiiiieiiie ettt 16
3.7.4 ProxXimity SWILCRES ... 17
3.7.5 HydrauliC AQJUSTMENTS ... s a e s e s e nan e e e e e e 20
.8 ClBANING ... ——————— 22
4.0 SChEMALICS & PArtS LISES .....uviiiiiieieiiiiiiiii ettt e e e e et e e e e e s s st e e e e e e s e s nnnernaneeee s 25
4.1 Main ASSEMDIY— KNITE ...coiiiiiiii it 25
4.2 Main ASSEMDIY- CIAMP..ciiiiiiiiiiie ettt e e nb e e s snnneeas 27
4.3 Main Assembly- Knife LatCh ... 29
4.4 Main Assembly- POWer Panel............oooooiiiii 31
4.5 Main ASSEMDIY- LEAA SCIEW .....cccoe e 33
4.6 Main ASSEMDIY- LEAA SCIEW .....cccoe e 35
4.7 Main ASSEmMDBIY- BACKJQAUGE .......ccooeeee e 37
4.8 Main ASSEMDIY- StAN.......cccoii i ——————— 39
4.9 Main ASSEMDIY- FOOL PEAAL..........coiiiiiiiiiiie e e 41
4.10 Main ASSEMDIY- Tilt SHIEIH ..cooiueiiiie e 43
4.11 Main ASSEMDIY- COVEIS.....eiiiiiiiiiie ittt sttt et e e nb e e e s aanneeas 45
4.12 Hydraulic POWEr UNit — B0 HZ......ccoiuiiiiiiiiiie et a7
4.13 Hydraulic POWEr UNit — B0 HZ......ccoiiuiiiiiiiiiie et 48
4.14 Hydraulic POWEr UNIt — 50 HZ......ooiiiiiiieii et 49
4.15 Hydraulic Power Unit — 50 HzZ.........ooooiiii e 50
4.16 Hydraulic Manifold Assembly & SchematiC ..., 51
4.17 Hydraulic Manifold Assembly & SchematiC ..............ccocoe oo, 52
4.18 Power Panel Label — Standard and TC W/FUSES .......ccooiuiiiiiiiieiiiieie e 53
4.19 Power Panel Label — Standard and TC w/Circuit Breakers............occvviiiiiiiiiiiiiiiieeeee e 54
4.20 Power Connection Procedure Label...........cooi i 55
4.21 Schematic — Basic Machine, Standard w/Tilt Shield OptioN..........ccccceiiivee i 57
4.22 Schematic — Basic Machine, Standard w/Tilt Shield OptioN..........cccccviiveieee i 58
4.23 Schematic — Basic Machine, Standard cut Switches W/Electric EyeS...........ccccvvvvveveeeiiinnnnen, 59
4.24 Schematic — Basic Machine, Ergo cut switches W/EIECtric EYeS ........cccoovveviiiiiiieiiiiieeniiienn, 60
4.25 Schematic — Basic Machine, Standard cut Switches W/EIectric EyeS..........ccccvvvvveeeeeiiinnnnen, 61
4.26 Schematic — Basic Machine, Ergo cut switches W/EIECtric EYeS ........cccccceviiiiiiiieneeeeiiiiiiie 62

4.27 Schematic — Basic Machine, Touch Control ‘TC’ Option, Standard cut Switches (w/fuses).. 63
4.28 Schematic — Basic Machine, Touch Control ‘TC’ Option, Standard cut Switches (w/circuit
o] == L] £ PP TP PPPRTT 64




1.0 Introduction

4.29 Schematic — Basic Machine, Touch Control ‘TC’ Option, Ergo cut Switches (w/circuit

o] == L= £ PSSR 65
4.30 Power Panel Assembly — Standard cut Switches w/Electric Eyes and fuses...........cccccceeeennn. 67
4.31 Power Panel Assembly — Standard cut Switches w/Electric Eyes and circuit breakers.......... 71
4.32 Power Panel Assembly — Standard Cut Switches w/Tilt Shield and FUSesS...........ccccveeeeeeenn. 75
4.33 Power Panel Assembly — Standard Cut Switches w/Tilt Shield and circuit breakers............... 79
4.34 Power Panel Assembly — Standard cut Switches W/TC OptioN ..........coccveeiiiieeeeiiieeee e 83
4.35 Power Panel Assembly — Standard cut Switches W/TC OptioN ..........coccveeiiiieeeiiiieee e 89
4.36 KIT — Field Up-grade — TC OPtiON .......cuuiiiiiiiiee ettt e s snne e e 93
4.37 Control Console Assembly — BaCKIit DISPIAY .....ccccoviiiiiiiiiiee i ee e ee e 95
4.38 Control Console Assembly — Touch Control “TC .........ccueeiieeiiiiee e 96
4.39 KNife LatCh ASSEMDIY .....ueiiiii e e e e e e e s st r e e e e e s e nnrn e e eeeaeeean 97
4.40 Line Light ASSEMDBIY — LED’S ......uuiiiiiiiie ittt e e e e s sttt e e e e e e s st e e e e e e e s s nnnnrnneeaaeee s 98
4,41 CUt BULEON ASSEMIDIY .. ..iiiiiiie et e e e s e s e e e e e s s st r e e e e e s e nnnnrrrreeaeeen 99
4.42 Fuse Value and FUNCHION .......uuiiiiiiiii ittt sttt a e st e e nnaae e e s nnnneee s 100
4.43 Control P.C. Assembly — Standard Machines............ccoiuiiiiiiiiii e 101
4.44 Control P.C. Assembly — TC MaChINES .......cocuuiiiiiiiiie et 102
4.45 EIECtriC EYE ASSEIMDIY.....oiiiiiiiiiii ettt 103
4.46 Ergo-TouCh SWItCh OPLION .....eviiiiiiiiii ettt eanneee s 107
Ny 1 = Vg 2 0[O I o o gl =] o RSP 110
.48 SAFELY SYSIEMS TEST ..itiiiiiitiiee ettt sttt e s bbbt e s bbb et e s bbe e e e s aebne e e s anneeee s 111




2.0 Safety

2.0 Safety

2.1 Precautions

e This machine is designed for one-person operation. Never operate the machine with more than
one person.

e Safe use of this machine is the responsibility of the operator. Use good judgment and common
sense when working with and around this machine.

¢ Read and understand all instructions thoroughly before using the machine. If questions remain,
contact the dealer from which you purchased this machine. Failure to understand the operating
instructions may result in personal injury.

e Only trained and authorized people should operate this machine.

e DO NOT ALTER SAFETY GUARDS OR DEVICES. They are for your protection. Severe
personal injury may result.

o Disconnect power before cleaning or performing maintenance. See Section 2.2 Power Lockout
Procedure.

e Observe all caution labels on this machine.

Be sure the cutter is properly grounded.

Be sure there is sufficient power to operate the cutter properly.

Observe all caution plates mounted on this cutter.

Keep foreign objects off table and away from cutter blade.

BE EXTREMELY CAREFUL when handling and changing the cutter knife. Severe lacerations or

dismemberment could result from careless handling procedures.

Keep the floor around the cutter free of trim, debris, oil and grease.

e When replacing hydraulic parts, loosen the connections slowly to release pressure. Never loosen
connections with the machine running.

o |f the cutter sounds or operates unusually, turn it off and consult the troubleshooting section of
this manual. If the problem cannot be corrected, have it checked by a qualified service person.

e CRUSH HAZARD, keep hand and fingers from under the clamp when clamping paper. Use
Jogging Aid to load paper, and use the backgauge to push paper out before unloading. DO NOT
REACH UNDER THE KNIFE AND CLAMP AREA!

2.2 Power Lockout Procedure

For maximum safety while making adjustments or repairs to your machine, disconnect power to the
machine. Disconnect the power plug from its socket.

##
!’

(1
i

!

-

Lk

Figure 1 - Main Power Disconnect




2.0 Safety

2.3 Warning Label Definitions

The following warning labels are found at various locations on your machine. Read and understand
the meaning of each symbol. If a label is lost from the machine, it should be replaced.

power. Do not alter safety guards or devices; they are for your protection. Replace
all guards. Do not operate with any guards removed.

' HAZARDOUS AREA
Q Disconnect power before cleaning, servicing, or making adjustments not requiring

SHOCK HAZARD
Disconnect power before removing cover. Replace cover before operation.

SHOCK HAZARD

Disconnect power before removing cover. Replace cover before operation.

SINGLE OPERATOR

w % Do not operate with more than one person.




3.0 Maintenance Guide

3.0 Maintenance Guide

A NOTICE A

The instructions on the following
pages are for the use of trained
service personnel only!

Attempting to perform repair and
replacement procedures without
proper training may cause
machine damage or operator
injury!

PARTS CUSTOMERS: Parts with the express understanding that they are to replace parts
found missing or no longer serviceable on equipment designed and/or manufactured at
Challenge. The Challenge Machinery Company assumes no liability for any modification or

alteration to any Challenge products, and any such modification or alteration to any
Challenge product is not authorized by The Challenge Machinery Company. Any
modification or alteration of any Challenge product will void any remaining warranty.




3.0 Maintenance Guide

3.1 Troubleshooting

WON'T START

Fuse Blown/circuit breaker tripped
Power cord disconnected.

Main power switch not turned on.

BACKGAUGE DISPLAY INACCURATE
Preset circuit board malfunction.
Encoder malfunction.

Main circuit board malfunction.

BACKGAUGE DISPLAY INACCURATE - BY CONSTANT AMOUNT
Backgauge needs accuracy adjustment.
Preset board malfunction.

CUT BUTTONS PUSHED - WON’T CUT
Check error codes (page 9).

Obstruction between electric eyes (if equipped).
Guard open (if equipped).

Guard hasn’t been opened since last cut (if equipped).
Hydraulic fluid low.

Main relief valve setting off.

Sequence pressure set wrong.

Cut button defective.

Motor relay defective.

Knife latch solenoid defective.

Knife down coil defective.

Defective directional valve.

Cylinder disconnected from cylinder bracket.
Knife bar dirty or dry, lubricate knife guideways.
Contaminants in hydraulic system.

CLAMP STARTS UP BEFORE KNIFE IS UP
Clamp Up Sequence Valve setting incorrect/defective.

CONCAVE CUTTING - ENDS WIDE, CENTER NARROW
Excessive moisture at edges of paper.

CONCAVE CUTTING - VARIATION FROM TOP TO BOTTOM
Soft paper not firmly clamped.
Knife dull or incorrectly ground.

ERRATIC OPERATION-POWER LOSS
Hydraulic fluid low.

Contaminants in hydraulic system.

Oil bypassing piston in cylinder .
Voltage supply is low.

KNIFE DRIFTS DOWN
Knife latch not engaging or damaged.

KNIFE HESITATES OR STALLS
Dull knife.
Main relief valve setting off.




3.0 Maintenance Guide

Paper clamped too tight - lower clamp pressure reducer setting.
Cylinder seals worn - leaking pressure.

Hydraulic fluid low.

Voltage supply is low.

KNIFE STARTS DOWN BEFORE CLAMP REACHES TABLE
Knife down sequence valve setting incorrect.
Clamp pressure set too low.

KNIFE WON’T RETURN UP
Solenoid defective.

Limit switch out of adjustment.
Cylinder disconnected from bracket.
Sequence valve misadjusted.

PUMP-MOTOR WON’T SHUT OFF
Knife/Clamp Up Limit switch not activated - readjust.

Motor relay contacts welded.

3.2 Description of Error Messages

Message

Description

Test

Backgauge Failure

Backgauge doesn’t move

Mechanical bind; encoder
failure; main pc board; blown
fuse/circuit breaker tripped

Backgauge at Limit

Backgauge is all the way
forward or backward

Checksum Error

Bad program chip

Replace EEPROM

Clamp Up Failure

Clamp failed to return to up
position within 7 seconds

Clamp up sequence valve;
solenoid (cut) valve

Clamp Down Failure

Clamp failed to come down

Solenoid valves; low voltage,
low pressure

Clamp or Knife Down

Clamp or knife stayed down

No main pressure; stuck
solenoid valve

DATA IS OUT OF RANGE

The number is outside the limits
of the machine

Informational error

Motor Starter Failure 1

Motor starter was OFF when it
should have been ON

Defective motor contact switch

Motor Starter Failure 0

Motor starter was ON when it
should have been OFF

Defective motor contact switch

Knife Latch Failure 1

Latch prox. ON when it should
have been OFF

Loose solenoid wire;
mechanical bind; knife up prox.
Switch out of adjustment;
defective prox. Switch

Knife Latch Failure O

Latch prox. OFF when it should
have been ON

Knife Down Failure

Knife failed to come down
within 4 seconds

Low main pressure; low
voltage; knife down sequence
valve

Knife Up Failure

Knife failed to return within 1.17
seconds

Mechanical bind; solenoid (cut)
valve

Knife at Both Limits

Knife up and down prox.
Switches are on at the same
time

Prox. Switches; broken knife
bar components




3.0 Maintenance Guide

Message

Description

Test

Lubricate Machine

Lubricate machine alarm

Have machine lubricated

Memory Failed

A memory error occurred during
test

Encoder wires 9 & 10 are
reversed

Should only occur during initial
assembly otherwise is an
encoder error

Replace encoder

Memory Locked

Tried to change a locked
channel

Next Channel Locked

Tried to link two channels
together and the linked channel
is locked

Number Outside of Limit

Selected cut position beyond
limits of machine

Operator error; false clamp limit

Positioning Error

Backgauge failed to move to
programmed position within +/-
.005

Mechanical bind; encoder
failure; main pcboard;
leadscrew thrust washers loose;
gibs loose

Remove Obstruction

Obstruction is blocking electric
eyes, or electric eyes are not
functioning properly

Remove obstruction, check
alignment of eyes, check all
electric eye connections

Result is Negative

When a math operation yields a
negative number

Send Cancelled

Console key was pressed while
backgauge was moving

Operator error; key board
failure

Sequence Error

Timing error in either up or
down cycled

Low main pressure; any
sequence valve

Sharpen Knife

Sharpen knife alarm

Have knife sharpened

Shorted Key Error

Console Key shorted

Operator error; defective
keyboard

** |f error codes cannot be reset by depressing the clear key, the power will have to be turned OFF

and ON**

3.3 Sensor Data Abbreviations

Abbreviations Standby Description Location
LEFTCUT 0 Left Cut Button Lower front of table
RGHTCUT 0 Right Cut Button Lower front of table
KNFLAT 0 Knife Latch Proximity Switch Left side of cutter opening
HYDLAT 1 Motor Starter Relay Status Right side of power panel
KNFDWN 1 Knife Down Proximity Switch Inside of cutter opening, right
side

PRESET 0 Preset Sensor Rear of cutter, under left side
of table

CUTSOL 0 Cut Valve Solenoid Valve on left side of
manifold

UNLOAD 0 Unload Valve Solenoid Valve* (not in use
yet)

KNLATSOL 0 Knife Latch Solenoid Inside of cutter opening, left
side

CLAMPUP 1 Clamp up Proximity Switch Inside rear of cutter opening,
left side

10




3.0 Maintenance Guide

HYDUP 1 Hyd. Clamp Up Proximity At bottom of clamp cylinder

KNFUP 1 Knife Up Proximity Switch Inside of cutter opening, left
side

CUTBTN 0 Cut Button On display console

EYES / GUARD 1 Electric Eyes OR Front Guard In front of cutter opening.

HYDMOT 0 Hydraulic Motor Relay Output Top right side of main pcb

N.C. 0 No Connection

LTLINE 0 Line Light Output Inside rear cutter opening,
left side

CBTNLIT 0 Cut Button Light In display console

3.4 Routine Maintenance

CAUTION DISCONNECT POWER before making any adjustments or lubricating.

See page 5, SAFETY PRECAUTIONS, for Power Lockout Procedure.

This machine should be placed on a regular maintenance schedule. A clean, lubricated machine will
run longer, smoother, cut more accurately, with less downtime and fewer costly repairs. Schedule
lubrication both early in the day and early in the week. This allows the lubricants to work into the

machine. Lubrication at the end of the day or week allows the lubricants to run off without any benefit
to the machine. The following guidelines will help you set up a regular maintenance schedule:

3.4.1 Weekly

Clean— Clean off old, dirty excess grease. Remove the lower front panel cover and clean
accumulated dust off valves, hoses and connections. Built-up dust increases operating temperatures,
which causes premature wear to all hydraulic components.

Hardware— Remove the lower front panel cover, rear panel cover, and top hood to check all nuts
and bolts for tightness. Loose hardware is the cause of most component wear and in the electrical
area could cause short circuits and/or shock.

Hydraulic Fluid— Low fluid level causes excessive heat and wear on the system. Check the fluid
level as described in section 3.5 below.

Oil and Grease— See section 3.6

3.4.2 Monthly

Backgauge Squaring— See section 3.7.3
3.4.3 Yearly

Change Hydraulic Fluid— See section 3.5

3.5 Checking/Changing the Hydraulic Fluid

The hydraulic fluid level should be checked weekly. To check, remove the lower rear cover and
unscrew the cap on top of the tank (Figure 2).

11



3.0 Maintenance Guide

Figure 2

Fluid level should be at 1/8” from the end of the dip stick (check with dip stick cap screwed in). Add
fluid if necessary but avoid overfilling as this could cause leakage when hot. Replace the rear panel
when finished.

The hydraulic fluid should be changed AT LEAST ONCE-A-YEAR or after every 1,000 hours of
operation. NOTE: Failure to change oil when needed can damage seals in the cylinders, pump, and
valves.

Empty the hydraulic tank and refill with 1 gallon of International Standards Organization Viscosity
Grade 100 (ISO VG 100) rust, oxidation, and foam inhibiting hydraulic fluid (Challenge part no.:
S-1991).

NOTE: NEVER use automatic transmission fluid or brake fluid as a substitute for the correct
hydraulic fluid.

3.5.1 Recommended Hydraulic Oils

A CAUTION Use an ISO VG 100 Hydraulic Fluid equivalent only. Oils other than the

recommended type will cause seals and O-rings to deteriorate. Unsafe operating conditions will
result.

3.6 Oil and Grease

Turn the power off and disconnect the power cord. Open the front guard (if equipped) and open the
top hood for access. Parts requiring oiling are marked with red paint. See figures Figure 3 through
Figure 10 starting on page 13 for oil and grease locations. Figure 3 through Figure 5 require the knife
and clamp be in the up position. Figure 6 through Figure 10 require the knife and clamp be down.
Wipe off any old or excess grease. Use any brand-name type of grease or light oil to lubricate. It
may be necessary to use the supplied grease brush to access some locations. Note: the lead screw
may be lubricated with grease or oil. Oil has a tendency to run off and must be lubricated more
frequently; grease tends to collect paper dust and must be cleaned off periodically.

Grease Ol

12



3.0 Maintenance Guide

Figure 3— Knife Bar Link— L.H. Side, Upper

Figure 4— Knife Bar Link— R.H. Side, Upper

Figure 5— Knife Bar

13



3.0 Maintenance Guide

Figure 6— Knife Bar Link— L.H. Side, Lower

Figure 7— Knife Bar Link— R.S., Lower

Knife Bar
Knife Cylinder Bracket, Upper
T

Figure 8 & Figure 9 —Clamp Guides

14



3.0 Maintenance Guide

Figure 10 — Lead Screw and Backgauge Guide

3.7 Adjustments

CAUTION Several of the following tests require the machine to be operational

for checking and adjusting. Be very careful that tools and other people are clear of moving
parts and that the cutter is not accidentally operated while adjustments are being made.
Whenever working on the machine, disconnect the power and lock it out (see SAFETY
PRECAUTIONS, page 5) unless the directions specifically require the machine to be powered.

3.7.1 Electric Eye Alignment
If your machine is equipped with electric eyes, the alignment can be checked as follows:
Switch on power and make sure there are no obstructions between the electric eyes.

e Onthe Receiver - If the “beam status” and the “Status Indicator” are all green, the Eyes are
aligned and working properly. If any of these lights are red then the Eyes are blocked or mis-
aligned.

e Onthe Emitter - If the “Status Indicator” is green the Emitter unit is working properly. If the
“Status Indicator” light is red then the Emitter unit is faulty and must be replaced.

If alignment is necessary, loosen the screws that attach the electric eye brackets to the table
extensions. Adjust until the “Beam Status” and the Status Indicator” are green then tighten the
screws.

7—-SEG. DIAGNOSTIC STATUS INDICATOR
DISPLAY (RED/GREEN)
BEAM STATUS RESET INDICATOR
INDICATORS (YELLOW) 7—SEG. DIAGNOSTIC STATUS INDICATOR
DISPLAY JT(RED/GREEN)
Vs

i ob ]

o] o]

RECEIVER EMITTER

15



3.0 Maintenance Guide

3.7.2 Backgauge Gib Adjustments

If the backgauge does not stay squared or hops up and down when jogging paper against it, the
backgauge gib screws are probably loose or worn.

To Adjust:
1. Send the backgauge near the rear of the table.
2. Switch off power and disconnect the power cord.
3. Remove the lead screw cover under the table.

4. Loosen the two side gib screws and the bottom nylon guide screws (Figure 11).

Gib Screws

Nylon Tipped
Setcrews

Figure 11

5. Tighten the bottom, nylon guide screws until they just touch the guide. Reapply medium
strength thread locker if necessary. Do not over-tighten, or they could cause the backgauge
to bind.

6. Similarly, turn the side gib screws in until they just touch the guide. Lock in position with the
jam nuts.

7. Run the backgauge back and forth the length of the table using the backgauge glide control.
Check for any binding. Readjust if necessary.

NOTE: The screws should be tightened to hold the backgauge square against the guide rail.
Excessive tightening will cause the backgauge to bind and cause premature wear of all components.

3.7.3 Squaring the Backgauge

)

)
[©
[©
)
?

—» |

<

Figure 12

16



3.0 Maintenance Guide

To test if the backgauge is square, place a small lift of paper against the left side of the backgauge
(but not against the side guide) and make a cut. Now, leave the backgauge in the same position, flip
the lift over and push it against the right side of the backgauge (but not against the side guide). Make
another cut to see if any of the paper will trim off. Run two checks, one starting on the left and
moving to the right; the other, moving from the right to the left. If paper is trimmed in either sequence,
the backgauge is out of square.

1. Make sure the backgauge gibs are set properly (see section 3.7.2).

NOTE: Gib adjustments are not necessary on initial machine set-up as gibs have been
adjusted at the factory.

2. Remove the rear table cover.

3. Loosen the jam nuts on the backgauge adjusting screws (Figure 13).

Adjusting
e . Screws with
@ W= Jam Nuts

Figure 13

4. Back off the adjusting screw on the side that the trim occurred and tighten the other.

5. With the squaring screws tight, make another test. Continue to adjust and test until no trim
occurs when testing either sequence.

6. Reinstall the rear table cover.

Note: Once the backgauge is square, restore power to the machine and check the backgauge
accuracy (see the Titan 200 Operator manual) to make sure it is accurate.

3.7.4 Proximity Switches

Proximity switches are used to inform the computer of the up and down positions of the knife and
clamp. They do not determine the stopping positions of the knife and clamp, and therefore rarely
need to be adjusted. However, if a proximity switch is not sensing the knife

or clamp position correctly, it may need adjustment.

To check if the four proximity switches are sensing correctly, go to Maintenance Mode and select
Diagnostic. Then select Sensor Data, and a list of abbreviations for several inputs and outputs will be
listed, along with their status (0 for open, 1 for closed). The four proximity switches should have the
following status during the various knife and clamp positions:

17



3.0 Maintenance Guide

Knife Up Knife Up
Knife Up Clamp Down Clamp Down Knife Moving Down  Knife Down
Clamp Up (Manually) (Hydraulically) Clamp Down Clamp Down
Knfdwn 1 1 1 1 0
Clampup 1 0 0 0 0
Knfup 1 1 1 0 0
Hydup 1 1 0 0 0

If any of the four proximity switches has a status of 0 when it should be 1, adjust the switch as
described below:

3.7.4.1 Knife Down Proximity Switch (Knfdwn)

Make sure the clamp and knife are in the up position. Turn the power switch off and disconnect the
power cord. Remove the top front cover.

Mounting
Screws

Figure 14

Adjust the knife down proximity switch (Figure 14) by loosening the two mounting screws and sliding
the switch closer to the knife bar. The gap between the proximity switch and the knife bar should be
1/32” to 1/16” (0.5 to 1.5 mm). No vertical adjustment is necessary.

3.7.4.2 Clamp Up Proximity Switch (Clampup)

Make sure the clamp and knife are in the up position. Turn the power switch off and disconnect the
power cord. Remove the top front cover and the upper rear cover.

',

Figure 15

18



3.0 Maintenance Guide

Adjust the clamp up proximity switch by loosening the two actuator mounting screws (Figure 15) and

sliding the actuator up or down. The gap between the actuator and the proximity switch should be
1/32” to 1/16” (0.5 to 1.5 mm).

3.7.4.3 Knife Up Proximity Switch (Knfup)

Make sure the clamp and knife are in the up position. Turn the power switch off and disconnect the
power cord. Remove the top front cover.

Mounting
Screws

Figure 16

Adjust the knife up proximity switch (Figure 16) by loosening the two mounting screws and sliding the
actuator up or down. The switch should be adjusted such that it senses the knife bar at the very top of

its stroke only. The gap between the switch and the knife bar should be 1/32” to 1/16” (0.5t0 1.5
mm).

3.7.4.4 Hydraulic Clamp Up Proximity Switch (Hydup)

Make sure the clamp and knife are in the up position. Turn the power switch off and disconnect the
power cord. Remove the lower front panel.

Mounting

Hose
Plate

Clamp
Screws

Figure 17

19



3.0 Maintenance Guide

Adjust the hydraulic clamp up proximity switch (Figure 17) by loosening the two hose clamp screws
and sliding the switch plate up or down. The gap between the switch and the actuator plate should be
1/32” to 1/16” (0.5 to 1.5 mm).

3.7.5 Hydraulic Adjustments

Pressure Settings:

e N

Notes:

Main System Relief Pressure — 1,400 psi.
Knife Down Sequence Pressure — 900 psi.
Clamp/Knife up Sequence Pressure — 600 psi.
Clamp Pressure Reducer — 400-800 psi.

e To access hydraulic gauges and valves, remove the lower front cover.

e To adjust valves, loosen hex jam nut, then make adjustments by turning the adjusting
screw with a hex wrench.

e Onall valves, turning in (clockwise) increases pressure; out (counter-clockwise)
decreases pressure.

CLAMP UP SEQUENCE VALVE

KNIFE DOWN SEQUENCE VALVE

CUT VALVE

CLAMP PRESSURE REDUCING VALVE
(ELECTRICALLY ADJUSTED)

SYSTEM RELIEF VALVE

Figure 18

TURN CLAMP PRESSURE REDUCER VALVE ALL THE WAY IN (Or, if you have the
optional electronic clamp pressure control valve, enter Maintenance Mode and chose Knife
Adjust, Knife Down). This will close the clamp pressure reducer valve which will allow you to
read the main system and knife down pressures in steps 2 and 3 below.

MAIN SYSTEM RELIEF PRESSURE: Use the Knife Down command in Maintenance Mode
to send the knife and clamp down. Read the pressure on the gauge when the knife is
bottomed on the table. Adjust the main system relief valve (Figure 18) to obtain a reading of
1,400 psi. It may be necessary to send the knife down several times.

20



3.0 Maintenance Guide

KNIFE DOWN SEQUENCE PRESSURE: Begin a cut cycle and read the knife sequence
pressure as the knife is traveling down. The pressure should read 900 psi. If necessary,
adjust the knife sequence valve (Figure 18) to obtain the proper reading.

CLAMP UP SEQUENCE PRESSURE: Activate a cut cycle and visually inspect the motion of
the knife and clamp. The clamp should not lift off the table until the knife is all the way up. If
it does, increase the sequence pressure by adjusting the clamp up sequence valve (Figure
18).

CLAMP PRESSURE: Once the above adjustments have been made, be sure to adjust the
clamp pressure back to 800 psi, or to any desired setting between 400 and 800 psi. Adjust
the clamp pressure as follows, depending on which clamp pressure control your machine
has:

a) MANUALLY-ADJUSTED CLAMP PRESSURE CONTROL — (S/N 133838 and Below):
Start a cut cycle and read the pressure on the gauge after the clamp has contacted the
table. Adjust the clamp pressure reducer (Figure 18) to the desired setting between 400
and 800 psi.

b) ELECTRONIC CLAMP PRESSURE CONTROL: - (S/N 133839 and Above) The clamp
pressure is adjusted remotely from the console with the up and down arrow keys. It is
shown in the upper left corner of the display, on a scale of 0 to 15, with 0 being the
lightest pressure and 15 the highest.

NOTE: To turn the electronic clamp control option on or off, enter the Maintenance Mode
and choose Diagnostic. Then choose Electric Clamp and select “ON” or “OFF”.

To adjust the actual clamp pressure maximum and minimum, first make sure the Electric
Clamp option is set to “ON” (see above). Enter the Maintenance Mode and choose
Diagnostic. Then choose Clamp Adjust, and the following screen should be displayed:

5.000
Set Maximum
>

Press /\ to Increase

Press \/ to Decrease

A) Main C) Send
B) Job D) Exit

Now perform a cut cycle. After the clamp has contacted the table and while the knife bar
is coming down, read the pressure on the clamp pressure gauge (Figure 18). It should
read 800 psi. If it does not, correct by using the up and down arrow keys. When
finished, press soft-key “D” to exit and go to the minimum pressure set up screen as
shown next:

< graphic next page >

21



3.0 Maintenance Guide

5.000
Set Minimum
>

Press /\ to Increase

Press \/ to Decrease

A) Main C) Send
B) Job D) Exit

Perform a cut cycle. After the clamp has contacted the table and while the knife is
coming down, read the pressure on the clamp pressure gauge (Figure 18). It should read
400 psi. If it does not, correct by using the up and down arrow keys. When finished,
press soft-key “C” to return to Send Mode, or soft-key “D” to return to Diagnostics.

3.8 Cleaning

Before cleaning inside machine, turn off and lockout power, page 5.

Hydraulics

1. The vent fan should be wiped off weekly to maintain maximum cooling of the hydraulic
system.

2. The hydraulic manifold, fittings, and hoses should be wiped off weekly to maintain maximum
cooling. Remove then replace panels as necessary.

Table

1. The front table should be wiped down periodically. Use a non-abrasive cleaner along with a
protective wax.

2. The rear table cover and front guard (if equipped) may be cleaned with glass cleaner or a
mild water based detergent. Some petroleum-based solvents may damage the plexiglass.

Console

1. The console should be cleaned with a mild water based detergent applied to a damp cloth or
paper towel. Petroleum based solvents will damage the console.

Machine Exterior

1. The machine’s exterior should be cleaned with a non-abrasive water based detergent applied
to a damp cloth.

22



3.0 Maintenance Guide

2. Always be careful when cleaning around safety warning labels. Use limited amounts of
cleaners in those areas.

23



3.0 Maintenance Guide

NOTES

24



4.0 Schematics & Parts Lists

4.0 Schematics & Parts Lists

4.1 Main Assembly— Knife

71000 Sht. 1

ADD SMALL DAB OF VIBRATITE TO THREADS
AND NUT AFTER NUT HAS BEEN TIGHTENED

TAGGED 'K’

j @
e,

pEraL A
SCALE 0.500

25



4.0 Schematics & Parts Lists

Main Assembly- Knife

71000 Sht. 1
NO. | PART NO. DESCRIPTION QTY
1 8815 WASHER - 3/8 HEAVY 4
2 10001-1 BASE 1
3 10002-2 FRONT GUIDE 2
4 10003 KNIFE BAR 1
5 10007-2 ARCH 1
6 10008 LINK- KNIFE BAR 2
7 10009 PIN- LINK 2
8 10010 PIN- KNIFE BAR 3
9 10064 PIN -- STRAIGHT ROD END 1
10 | 11288-7 WASHER/SPACER 2
11 | 20075-9 SHIM 4
12 | 41008 BRACKET- PROX, KNIFE DOWN 1
13 | 43056 SPACER- TABLE 2
14 | 71008 CYL. SPACER BLOCK 1
15 | A-10034 KNIFE 1
16 | AA-10018-1 CYLINDER BRACKET WELDMENT 1
17 | E-1152-73 STANDOFF 2
18 | EE-2770-4 PROX. ASM.- KNIFE UP LIMIT REF
19 | EE-3081-2 BOARD 1
H-210-3 KNIFE CYL, NPT PORTS  (S/N 14xxxxx & BELOW)
20 H-210-4 KNIFE CYL, O-RING PORTS (S/N 14xxxxx & ABOVE) 1
H-237-4 ELBOW- NPT TO TUBE  (S/N 14xxxxx & BELOW)
21 H-230-3 ELBOW- ORING TO TUBE (S/N 14xxxxx & ABOVE) 2
22 | H-6417-#2 NUT - #2-56 HEX 2
23 | H-6894-606 SCREW - 3/8-16 X 3/4 WHIZ LOCK 4
24 | H-6909-506 SCREW - 5/16-18 X 3/4" FLAT HEAD CAP 4
25 | H-6910-102404 SCREW - #10-24 X 1/2 BUTTON HEAD CAP 2
26 | H-6918-1020HH SCREW - 5/8-11 X 2-1/2 SOC HEAD - HOLE IN HEAD 1
27 | H-6918-608 SCREW - 3/8-16 X 1 SOCKET HEAD CAP 16
28 | H-6918-83206 SCREW - #8-32 X 3/4 SOCKET HEAD CAP 2
29 | H-6922-25612 SCREW - #2-56 X 3/4 FLAT HEAD CAP 2
30 | H-6938-102408 SCREW - #10-24 X 1/2 CUP SOC SET 3
31 | H-6940-632 SCREW - 3/8-16 X 2 FLAT SOC SET 2
32 | H-7321-#10 WASHER - #10 SAE PLAIN 2
33 | H-7324-#10 WASHER - #10 INT TOOTH 2
34 | H-7324-#8 WASHER - #8 INT TOOTH 2
35 | H-7327-20 WASHER - 5/8 MEDIUM LOCK 1
36 | H-21S-250-1000 | ROLLPIN-1/4X1 4
37 | S-1193-50 E-RING - 1/2" 6
38 | S-2024 SAFETY WIRE 1

26




4.0 Schematics & Parts Lists

4.2 Main Assembly- Clamp

71000 Sht. 2

37
pEAL B
SCALE  0.400

REF.
18 ) TAGGED 'C’

30
9

T
o
o
o3
<]
=

GREASE

36
28

SEE DETAL B

35

31
25

16
1

[N

22

GREASE
39
7

14

REF.

27



4.0 Schematics & Parts Lists

Main Assembly- Clamp

71000 Sht. 2
NO. | PART NO. DESCRIPTION Qry
1 10001-1 BASE 1
2 10002-3 REAR GUIDE 2
3 10004-3 CLAMP 1
4 10007-2 ARCH 1
5 10075-1 ROD- CLAMP 2
6 41033 BRACKET- CLAMP UP 1
7 43030 PULLDOWN- FOOT PEDAL 1
8 43033 BRACKET- CLAMP UP PROX. 1
9 43034 ACTUATOR- CLAMP UP 1
10 | 43061 BRACKET- DAMPER 1
11 | 43073 DAMPER ASSEMBLY 1
12 | 43074 ROD - CLAMP CYLINDER 1
13 | 43076 ACTUATOR - HYDRAULIC UP PROX. 1
14 | 47086 PIN- BELL CRANK 2
15 | 47136-3 EXTENSION SPRING 2
16 | E-1152-68 STANDOFF 1
17 | EE-2770-1 PROX. ASM.- HYDRAULIC UP 1
18 | EE-2770-2 PROX. ASM.- CLAMP UP LIMIT 1
19 H-211-1 CLAMP CYL, NPT PORTS  (S/N 14xxxxx & BELOW) 1
H-211-3 CLAMP CYL, O-RING PORTS (S/N 14xxxxx & ABOVE)
20 H-237-4 ELBOW- NPT TO TUBE (S/N 14xxxxx & BELOW) 5
H-230-3 ELBOW- ORING TO TUBE  (S/N 14xxxxx & ABOVE)
21 | H-6414-8 NUT - 1/2-13 WHIZ LOCK 4
22 | H-6423-4 NUT - 1/4-20 HEX KEP 2
23 | H-6423-N4 NUT - #4-40 HEX KEP 2
24 | H-6443-4 NUT - 1/4-20 UNF FLEX LOCK 1
25 | H-6910-102404 SCREW - #10-24 X 1/2 BUTTON HEAD CAP 6
26 | H-6910-403 SCREW - 1/4-20 X 3/8 BUTTON HEAD CAP 2
27 | H-6918-410 SCREW - 1/4-20 X 1-1/4 SOCKET HEAD CAP 1
28 | H-6918-608 SCREW - 3/8-16 X 1 SOCKET HEAD CAP 10
29 | H-6922-44010 SCREW - #4-40 X 5/8 FLAT HEAD CAP 2
30 | H-6923-44012 SCREW - #4-40 X 3/4 ROUND HD MACH 2
31 | H-6938-416 SCREW - 1/4-20 X 1 CUP SOC SET 1
32 | H-7321-4 WASHER - 1/4 SAE PLAIN 2
33 | H-7324-8 WASHER - 1/4 INT TOOTH 2
34 | H-7324-#10 WASHER - #10 INT TOOTH 6
35 | H-7327-12 WASHER - 3/8 MEDIUM LOCK 2
36 | H-21S-250-1000 | ROLLPIN-1/4X1 4
37 | S-1193-50 E-RING - 1/2" 4
38 | S-1694 TYRAP 1
39 | 5-1884 EYE BOLT W/ NUT 2

28




4.0 Schematics & Parts Lists

4.3 Main Assembly- Knife Latch

71000 Sht. 3

3 @/

By

[ I o
1
.
b 0
]
=

—1

ADD SMALL DAB OF VIBRATITE TO THREADS
AND NUT AFTER NUT HAS BEEN TIGHTENED

\

NO. | PART NO. DESCRIPTION QTY
1 8815 WASHER - KNIFE SCREWS 2
2 10002-2 FRONT GUIDE 1
3 41008 BRACKET- PROX, KNIFE DOWN 1
4 41120-4 ASSEMBLY- KNIFE LATCH 1
5 EE-2770 PROX. ASM.- KNIFE LATCH 1
6 EE-2770-4 PROX. ASM.- KNIFE UP LIMIT 1
7 H-6417-N2 NUT - #2-56 HEX 2
8 H-6423-N4 NUT - #4-40 HEX KEP 2
9 H-6910-102404 | SCREW - #10-24 X 1/2 BUTTON HEAD CAP 2
10 | H-6918-102406 | SCREW - #10-24 X 3/4 SOCKET HEAD CAP 2
11 | H-6922-25612 SCREW - #2-56 X 3/4 FLAT HEAD CAP 2
12 | H-6923-44012 SCREW - #4-40 X 3/4 ROUND HD MACH 2
13 | H-7321-N10 WASHER - #10 SAE PLAIN 4
14 | H-7324-N10 WASHER - #10 INT TOOTH 4
15 | S-1694 TYRAP 1

SCALE  0.300

29



4.0 Schematics & Parts Lists

NOTES

30



4.0 Schematics & Parts Lists

4.4 Main Assembly- Power Panel

71000 Sht. 4

S3A3 "D31I/M AV1dSIA MIN - WONd3 £6-99/1-33
QOOH/M AY1dSIA MIN - WO¥d3 ¥6-99/1-13
(04vo8 LINJYID) SWOYd3

‘L ¥GL - 3SN4  8SGI-6L0L-3
‘L vgL - 3Snd  8SZL-SL0L-3
‘L V0L - 35N @SOI-G£01-3
(%2078 WNINYAL) SISN4 4 ® ¥4

(AINO AOZL) OMIIA ‘L ¥Z - 3SNd  €-0££Z-1
(AINO A0SZ/80T) JIMLAN ‘L VI - 3SNd  0€€Z-3
(Q¥vog LNJ¥ID) 3SN4 140d

(AINO ZHD9 AOZ)
M:zo ZHOG A0SZ/80C
AINO ZHO9 A0£Z/80,

S3AIA LHOIT 3NIT ANV
1HDIT 378v1 311

TINVd 33MD0d WO
A DL dWIdD

Q¥00 J33M0d NO
JAIA ONNDYD 01 dWIdD

ST300W 3A3 3373 QAVINVIS

$T300W 3A3 3373 L

ST300W @T3MHS 1701 G3VONYIS °

| m—

31



4.0 Schematics & Parts Lists

Main Assembly- Power Panel

71000 Sht 4
NO. | PART NO. DESCRIPTION Qary
1 10007-2 ARCH 1
2 E-967-1 LIGHT BULB 1
3 E-1214-47 CONNECTOR - WIRE 1
4 E-1214-63 CONNECTOR - #10-RING 1
5 E-1260-1 SOCKET - LINE LIGHT 1
6 EE-2765-7 POWER PANEL 1
7 H-6423-4 NUT - 1/4-20 HEX KEP 1
8 H-6423-#10 NUT - #10-24 HEX KEP 2
9 H-6910-102406 | SCREW - #10-24 X 3/4 BUTTON HEAD CAP 2
10 | H-6910-404 SCREW - 1/4-20 X 1/2 BUTTON HEAD CAP 5
11 | H-6918-83203 SCREW - #8-32 X 3/8 SOCKET HEAD CAP 2
12 | H-7324-8 WASHER - 1/4 INT TOOTH 4
13 | H-7324-#10 WASHER - #10 INT TOOTH 2
14 | H-7324-#8 WASHER - #8 INT TOOTH 2
15 | $-1694-2 TYRAP - #10 2

32




4.0 Schematics & Parts Lists

4.5 Main Assembly- Lead Screw

71000 Sht. 5

V130

ONIFIM 430OINT

318v0 43000N3

V130
ONISIM HOLOW

MINDS NMOY¥E -3y

ANNOY9 Z¢-8f e

Serial Numbers 123692 and Below

D
NOLLYINIIHO
310N

<l

33



4.0 Schematics & Parts Lists

Main Assembly- Lead Screw

71000 Sht. 5
Serial Numbers 123692 and Below
NO. | PART NO. DESCRIPTION Qry
1 7954 TIMING BELT- 200XL037 1
2 10025-2 TABLE 1
3 10026-5 PILLOW BLOCK- MIDDLE 1
4 10027-1 BACKGAUGE CARRIER 1
5 10028-2 GUIDE- BACKGAUGE BRACKET 1
6 10040-1 BRACKET- PRESET 1
7 43004-1 LEADSCREW- TITAN 200 1
8 43005-1 NUT- LEADSCREW 1
9 43027-2 BRACKET- MOTOR MOUNT 1
10 43032 WAND- PRESET 1
11 43060 STRAP 2
12 43062 PULLEY- LEADSCREW 1
13 43063 PULLEY- TIMING 1
14 43068 REAR PILLOW BLOCK ASSEMBLY 1
15 43069 PILLOW BLOCK ASM- FRONT 1
16 47053 COUPLING 1
17 E-1152-12 STANDOFF 2
18 E-1237-6 WIRE NUT - RED 2
19 E-1600-166 MOTOR- 180VDC 1
20 E-2467 ENCODER 1
21 EE-1688-1 PCB ASM- PRESET 1
22 EE-2851-3 BUTTON ASM. - CUT 2
23 H-6424-4 NUT - 1/4-20 HEX JAM 2
24 H-6428-4 NUT - 1/4-28 HEX JAM 2
25 H-6428-6 NUT - 3/8-24 HEXJAM 2
26 H-6910-102403 SCREW - #10-24 X 3/8 BUTTON HEAD CAP 8
27 H-6910-102404 SCREW - #10-24 X 1/2 BUTTON HEAD CAP 2
28 H-6910-406 SCREW - 1/4-20 X 3/4 BUTTON HEAD CAP 4
29 H-6913-608 SCREW - 3/8-16 X 1 HEX HEAD CAP 2
30 H-6918-406 SCREW - 1/4-20 X 3/4 SOCKET HEAD CAP 4
31 H-6918-410 SCREW - 1/4-20 X 1-1/4 SOCKET HEAD CAP 2
32 H-6918-605 SCREW - 3/8-16 X 5/8 SOCKET HEAD CAP 2
33 H-6918-606 SCREW - 3/8-16 X 3/4 SOCKET HEAD CAP 2
34 H-6918-622 SCREW - 3/8-16 X 2-3/4 SOCKET HEAD CAP 6
35 H-6974-416 SCREW - 1/4-28 X 1 BRASS TIP SET 2
36 H-7321-4 WASHER - 1/4 SAE PLAIN 6
37 H-7321-6 WASHER - 3/8 SAE PLAIN 5
38 H-7324-8 WASHER - 1/4 INT TOOTH 10
39 H-21S-250-1000 ROLLPIN-1/4X1 1
40 S$-1295-3 THRUST WASHER 4
41 S-1300-2 THRUST BEARING 2
42 S-1694 TYRAP 1
43 S$-1694-2 TYRAP - #10 2
44 S$-1781-115 LABEL 2
45 S$-1781-50 LABEL - ELECTRIC SHOCK 1
46 S$-1944-1 SCREW- NYLON TIP 2

34




4.0 Schematics & Parts Lists

4.6 Main Assembly- Lead Screw

71000 Sht. 5
Serial Numbers 123693 and Above

TC MODELS ONLY7

X

USE KEY:
SUPPLIED
WITH MOTOR

OTE: GUIDE BAR TO BE MOUNTED
UCH THAT SIDE WITH STEPPED-DOWN
NDS GO AGAINST PILLOW BLOCKS.

mwu

8-32 GROUND
RED—BROW SCREW
il

45 o
BLACK-BLU EJ

NOTE
ORIENTATION
WIRE TIE MOTOR WIRING
ENCODER CABLE
DETAIL
ENCODER WIRING SUALE 020
DETA‘L @ = APPLY REMOVEABLE THREAD-LOCK
SCALE  0.500 =

<
V@ = APPLY PERMANENT THREAD—LOCK
X

= APPLY GREASE

35



4.0 Schematics & Parts Lists

Main Assembly- Lead Screw
71000 Sht. 5
Serial Numbers 123693 and Above

NO. | PART NO. DESCRIPTION Qry
1 7954 TIMING BELT- 200XL037 1
2 10025-2 TABLE 1
3 10026-5 PILLOW BLOCK- MIDDLE 1
4 10027-1 BACKGAUGE CARRIER 1
5 10028-2 GUIDE- BACKGAUGE BRACKET 1
6 10040-1 BRACKET- PRESET 1
7 43004-1 LEADSCREW- TITAN 200 1
8 43005-1 NUT- LEADSCREW 1
9 43027-2 BRACKET- MOTOR MOUNT 1
10 | 43029 PLATE- ENCODER MOUNT 1
11 | 43032 WAND- PRESET 1
12 | 43060 STRAP 2
13 | 43062 PULLEY- LEADSCREW 1
14 | 43063 PULLEY- TIMING 1
15 | 43068 REAR PILLOW BLOCK ASSEMBLY 1
16 | 43069 PILLOW BLOCK ASM- FRONT 1
17 | 47053 COUPLING 1
18 | 49249 BACKGAUGE CONTROL ASSEMBLY 1
19 E-1152-12 STANDOFF 2
20 E-1152-60 STANDOFF 2
21 E-1237-6 WIRE NUT - BLUE 2
22 E-1600-166 MOTOR- 180VDC 1
23 E-2467 ENCODER 1
24 EE-1688-1 PCB ASM- PRESET 1
25 EE-2851-3 BUTTON ASM. - CUT 2
26 H-6424-4 NUT - 1/4-20 HEX JAM 2
27 H-6428-4 NUT - 1/4-28 HEX JAM 2
28 H-6428-6 NUT - 3/8-24 HEX JAM 2
29 H-6910-102403 SCREW - #10-24 X 3/8 BUTTON HEAD CAP 8
30 H-6910-102404 SCREW - #10-24 X 1/2 BUTTON HEAD CAP 2
31 H-6910-406 SCREW - 1/4-20 X 3/4 BUTTON HEAD CAP 4
32 H-6913-608 SCREW - 3/8-16 X 1 HEX HEAD CAP 2
33 H-6918-406 SCREW - 1/4-20 X 3/4 SOCKET HEAD CAP 4
34 H-6918-410 SCREW - 1/4-20 X 1-1/4 SOCKET HEAD CAP 2
35 H-6918-605 SCREW - 3/8-16 X 5/8 SOCKET HEAD CAP 4
36 H-6918-606 SCREW - 3/8-16 X 3/4 SOCKET HEAD CAP 2
37 H-6918-622 SCREW - 3/8-16 X 2-3/4 SOCKET HEAD CAP 6
38 H-6918-83203 SCREW - #8-32 X 3/8 SOCKET HEAD CAP 2
39 H-6974-416 SCREW - 1/4-28 X1 BRASS TIP SET 2
40 H-7321-4 WASHER - 1/4 SAE PLAIN 6
41 H-7321-6 WASHER - 3/8 SAE PLAIN 6
42 H-7321-#8 WASHER - #8 SAE PLAIN 2
43 H-7324-8 WASHER - 1/4 INT TOOTH 10
44 H-7324-#8 WASHER - #8 INT TOOTH 2
45 H-7327-12 WASHER - 3/8 MEDIUM LOCK 2
46 H-21S-250-1000 ROLL PIN-1/4 X1 1
47 S-1295-3 THRUST WASHER 4
48 S-1300-2 THRUST BEARING 2
49 S-1694 TYRAP 1
50 | S-1694-2 TYRAP - #10 2
51 | S-1781-115 LABEL 2
52 S-1781-50 LABEL - ELECTRIC SHOCK 1
53 S-1944-1 SCREW- NYLON TIP 2

36




4.0 Schematics & Parts Lists

4.7 Main Assembly- Backgauge

71000 Sht. 6

A3TINd LHOVYLS

T

AITINd T3NMOYD

37



4.0 Schematics & Parts Lists

Main Assembly- Backgauge

71000 Sht. 6
NO. | PART NO. DESCRIPTION Qry
1 4166 PLASTIC CUTTING STICK 1
2 10025-2 TABLE 1
3 10031-1 BACKGAGE 1
4 10065 PIN- BACKGAGE 6
5 43058 SIDE GUIDE - FRONT 2
6 43059-1 SIDE GUIDE - REAR 2
7 43103 BELT CLAMP 2
8 43104 BELT - SLOT CLOSURE 1
9 43107 BACKGAUGE BLOCK 1
10 | 44155 BRACKET - BELT 1
11 | 44156 BELT ADJ. BLOCK 1
12 | 44157 BRACKET - BELT MOUNTING 1
13 | 47588 CROWNED PULLEY 1
14 | 47597 PIN- PULLEY 2
15 | 47601 STRAIGHT PULLEY 1
16 | 47630 CUT STICK STOP 2
17 E-1152-93 STANDOFF 2
18 H-5254-804 SCREW - 1/2 X 1/2 SHSS 1
19 H-6424-4 NUT - 1/4-20 HEX JAM 2
20 | H-6424-6 NUT - 3/8-16 HEXJAM 2
21 H-6633-718 PIN- TAPER, #7 X 2-1/4 2
22 H-6894-606 SCREW - 3/8-16 X 3/4 WHIZ LOCK 1
23 H-6909-102403 SCREW - #10-24 X 3/8" FLAT HEAD CAP 2
24 | H-6910-102403 SCREW - #10-24 X 3/8 BUTTON HEAD CAP 2
25 H-6910-102404 SCREW - #10-24 X 1/2 BUTTON HEAD CAP 8
26 H-6910-410 SCREW - 1/4-20 X 1-1/4 BUTTON HEAD CAP 2
27 H-6913-606 SCREW - 3/8-16 X 3/4 HEX HEAD CAP 6
28 H-6918-606 SCREW - 3/8-16 X 3/4 SOCKET HEAD CAP 6
29 H-6918-616 SCREW - 3/8-16 X 2 SOCKET HEAD CAP 1
30 | H-6931-624 SCREW - 3/8-16 X 3 SQUARE HEAD SET 2
31 H-6938-424 SCREW - 1/4-20 X 1-1/2 CUP SOC SET 2
32 H-7321-#10 WASHER - #10 SAE PLAIN 2
33 H-7324-8 WASHER - 1/4 INT TOOTH 2
34 | H-7324-#10 WASHER - #10 INT TOOTH 10
35 H-21S-187-0750 | ROLL PIN - 3/16 X 3/4 1
36 | S-1073-25 RETAINING RING 4

38




4.0 Schematics & Parts Lists

4.8 Main Assembly- Stand

71000 Sht. 7

[

(SC ONLY

EE-2778-1 50HZ EUROPE)

(SC ONLY) EE-2778-10 50HZ AUSTRALIA)

1]

TERMINAL |WIRE
60HZ NO NQ.
L1 L1
50HZ T 22
L2 L2
T2 21

. D o
~N
3 Vi -
— — , @ = APPLY REMOVEABLE THREAD-LOCK
2 = N
- ® q = APPLY PERMANENT THREAD-LOCK
' O
= 0
= APPLY GREASE
o o

Jank

39



4.0 Schematics & Parts Lists

Main Assembly- Stand

71000 Sht. 7
NO. | PART NO. DESCRIPTION OF ACCESSORIES QTY
1 | 40016-8 MOUNT - VIBRATION 4
2 | 41014 SWIVEL CASTER WITH BRAKE 3
3 | 42057-1 FOOT BRACKET OPT
4 | 44084 JACKSCREW - TABLE 2
5 | 51036 FOOT OPT
6 | 70100 STAND WELDMENT - TITAN 200 1
7 | 71009 HYD. UNIT MOUNTING PLATE 1
8 | E-1069-19 24V DC COIL 1
9 | E-2196-13 HOLE PLUG 2
10 | E-2196-21 HOLE PLUG 2
11 | E-3082 SWITCH - MAIN DISCONNECT 1
12 | E-3083 SWITCH FACE - MAIN DISCONNECT 1
13 | EE-2778 POWER CORD - 230V 60HZ 1
14 | H-203-33 PRESSURE REDUCING VALVE (ELECTRICAL) 1
15 | H-477-10 HYDRAULIC POWER UNIT- 208/230V 50HZ 1
16 | H-477-9 HYDRAULIC POWER UNIT- 208/230V 60HZ 1
17 | H-6414-6 NUT - 3/8-16 WHIZ LOCK 4
18 | H-6423-5 NUT - 5/16-18 HEX KEP 12
19 | H-6424-8 NUT - 1/2-13 HEX JAM OPT
20 | H-6913-508 SCREW - 5/16-18 X 1 HEX HEAD CAP 16
21 | H-6918-505 SCREW - 5/16-18 X 5/8 SOCKET HEAD CAP 4
22 | H-6938-848 SCREW - 1/2-13 X 3 CUP SOC SET OPT
23 | H-7321-5 WASHER - 5/16 SAE PLAIN 4
24 | H-7327-10 WASHER - 5/16 MEDIUM LOCK 8
25 | $-1350-16 STRAIN RELIEF BUSHING 1
26 | S-1694-1 TYRAP 2

40




4.0 Schematics & Parts Lists

4.9 Main Assembly- Foot Pedal

71000 Sht. 8

o

S

% /
e )

w

l:Z

ATTACHES TO BRACKET

IN STAND

IN STAND

ATTACHES TO BRACKET

41



4.0 Schematics & Parts Lists

Main Assembly- Foot Pedal

71000 Sht. 8
NO. | PART NO. DESCRIPTION Qry
1 40016-3 MOUNT- VIBRATION 2
2 43021 TAPE, ANTI-SKID 1
3 43022 PEDAL 1
4 43023 CLEVIS PIN 2
5 43024 HAIRPIN COTTER 2
6 43030 PULLDOWN- FOOT PEDAL 1
7 43077 CABLE- FOOT PEDAL 2
8 47136-4 EXTENSION SPRING 2
9 H-6423-4 NUT - 1/4-20 HEX KEP 6
10 | H-6423-5 NUT - 5/16-18 HEX KEP 4
11 H-6913-406 | SCREW - 1/4-20 X 3/4 HEX HEAD CAP 2
12 H-6938-532 | SCREW - 5/16-18 X 2 CUP SOC SET 2

42




4.0 Schematics & Parts Lists

4.10 Main Assembly- Tilt Shield

71000 Sht. 9

5
2
S
o
a2

43



4.0 Schematics & Parts Lists

Main Assembly- Tilt Shield

71000 Sht. 9
NO. | PART NO. DESCRIPTION Qry
1 43003-1 LABEL- CONSOLE WARNING 1
2 43114 BEVELED COVER 1
3 56657 HANDLE W/ HDW 1
4 70016 SWITCH ACTUATOR 1
5 70018 POSITIONING HINGE MH14-122 2
6 70019 SHIELD 1
7 70020 HINGE BACKER 2
8 70021 INTERLOCK SWITCH BRACKET 1
9 70030 KNIFE LATCH GUARD 1
10 | E-866-9 POSITIVE ACTION MICROSWITCH 1
11 EE-3035-2 PANEL - CONTROL CONSOLE 1
12 EE-3208-1 PANEL - CONTROL CONSOLE (SC ONLY) 1
13 H-6423-#4 NUT - #4-40 HEX KEP 2
14 | H-6423-#6 NUT - #6-32 HEX KEP 4
15 H-6910-102403 | SCREW - #10-24 X 3/8 BUTTON HEAD CAP 4
16 | H-6910-102404 | SCREW - #10-24 X 1/2 BUTTON HEAD CAP 2
17 | H-6910-406 SCREW - 1/4-20 X 3/4 BUTTON HEAD CAP 8
18 | H-6923-44012 SCREW - #4-40 X 3/4 ROUND HD MACH 2
19 H-7324-#4 WASHER - #4 INT TOOTH 2
20 | S-1694 TYRAP 1

44




4.0 Schematics & Parts Lists

4.11 Main Assembly- Covers

71000 Sht. 11 rev.L

& %
20

45



4.0 Schematics & Parts Lists

Main Assembly- Covers
71000 Sht. 10

O©CO~NOOOUOPS~,WNPEZ

o

PART NO.
41130
43003-1
43028-1
43041-2
43042
43044-1
43113
43114
70022
70023-1
70030
71005
71006
EE-3035-2
EE-3456-3
H-6423-N6
H-6910-102403
S-1781-11
S-1781-16
S-1781-205
S-1781-237

DESCRIPTION

LABEL - SERIAL NUMBER

LABEL- CONSOLE WARNING

COVER - BACKGAUGE DRIVE
COVER- REAR STAND (TOP)

COVER- LEADSCREW

COVER- REAR STAND

BACKGAUGE COVER - TITAN 200
BEVELED COVER

LOWER FRONT COVER

TOP COVER

KNIFE LATCH GUARD

WELDMENT - 200 TC CONSOLE HOOD
COVER - TC CONSOLE BACK

PANEL - CONTROL CONSOLE
CONSOLE ASM - 200 TC

NUT - #6-32 HEX KEP

SCREW - #10-24 X 3/8 BUTTON HEAD CAP
LABEL- SHOCK HAZARD

LABEL- CRUSH HAZARD

LABEL — INTERCONNECTION, FUSES
LABEL — INTERCONNECTION, CB’S

PRRRRPRPRRPRRPRPRRREPRPRPEPRPRO
_|
_<

N
o O

N NS

46



4.0 Schematics & Parts Lists

z INIY—0 0L-0181-S | 9L
Z (@0 ® a¥) 9NOT ,S¢ ‘A18NISSY 3SOH OIMNVHAAH €G-CvZ-H | GL
L 24V HON3ND 2-9¢/1-3 | ¥1
L AYZ — 10D L1-6901-3 | €1
¥ NOILYOIIINIAI — dVYAL S-¥691-S | Tl
¢ | 38nL 81-91/6 OL ONI¥ 0, 8L-9L/6 — Mm0g13 €=0CC—H | LL
b (ZH 09) LINN ¥3MOd DINVHAAH G-0ZZ-H | 0L
| ATGW3SSY QT0HINYI L=9/%=HH | 6
| ¥3Ldvay ¢€CZ-H | 8
4 M3IYOS dvO QH L3IN00S Z/1-¢ X 91-8/¢ 829-8169-H | £
9

4 (NO % NX) ONOT ,SZ “WSY 3SOH OIMNVYAAH lv=2vZ-H | S
4 1NN 34Im L=4821-3 | ¥
L YOLOW "GAH — ATEWISSY Q¥0D 1-¥0.2-33 | ¢
z 3anL 81-91/6 OL ONI¥ ,0, 81-91/6 '¥3Ldvav €-9CZ-H | ¢
L 39Nv9 €-629-d8 | L
S3IYOSSIOOV 40 NOILI¥ISIA 'ON 1¥vd ON

4.12 Hydraulic Power Unit — 60 Hz
H-477-1, Rev. B (SERIAL #133842 AND BELOW)

(MANUAL ADJUSTED VALVE)

47




4.0 Schematics & Parts Lists

¢ (@ ® Q1) 9NOT G ‘AT8NISSY 3SOH OITNVHOAH €6-CZ¥C—H | Gl
3 0d¥ HON3NO Z-9gL1-3 | vL
L A¥Z — 7100 £1—6901-3 | €1
4 NOILYOIHIINIAI — dVdAL S-¥691-S | ZI
14 38nL 8L-91/6 OL 9N 0, BL—9L/6 — Mmog13 €-0€T—H | LL
3 (zH 09) LINN ¥3MOd OITNVHAAH G-0CC—H | O
L “ISArQY "S3¥d 0313/M ATEW3SSY 104NV Z-9/v—HH | &
L d31dvav SCC-H | 8
4 M3HOS dvO GH LIN00S Z/1—€ X 91-8/¢ 829-8169-H | £
4 ONIY-0 oL-0l8l-S | 9
C (N2 % NX) 9NOT ,SZ “WSY 3SOH DITNVHAAH LY=2¥C—H | G
4 1NN 3dIM l=4821-3 | ¥
L dOLON "AAH — ATgW3SSY dd400 I=v0/Cc-33 | ¢
Z 38nL 8L-91/6 OL ONI¥ .0, 8L-91/6 ‘dILdvay €-9¢C-H | ¢
L 39nvo £-629-dR I
ALO S3I¥OSS3OTV 40 NOILdI¥ISIT ON_Lyvd ON

4.13 Hydraulic Power Unit — 60 Hz
(ELECTRICALLY ADJUSTED VALVE)
H-477-9, Rev. A (SERIAL #133843 AND UP)

as
no
ax

“3SOH NMOd dv10
“3SOH dn dAv1D
*3SOH NMOQ 34INM
“3SOH dn 34INA

48



4.0 Schematics & Parts Lists

4.14 Hydraulic Power Unit — 50 Hz

H-477-2, Rev. A (SERIAL #133842 AND BELOW)

z ONIY-0 0L-0181-S
¢ (@ % @x) 9NOT ,SE ‘AI8W3SSY 3ISOH OITNVYHAAH £5-Z¥Z—H
! 0¥V HON3NO z-9¢/1-3
L AYZT = 10D £1-6901-3
v NOILVOI4ILNIAI — dV¥AL S-¥691-S
¢ | 3anL 81-91/6 OL ONI¥ 0, 81-9L/6 — MOgT3 £-0£Z—H
L (ZHOS) LINN ¥3MOd OITNVYAAH £-0TZ—H
L ATEWISSY QT04INYW L =9/y—HH
1 y3ldvay £€T—H
4 M3YOS dvd QH L13¥I0S Z/L-€ X 91-8/¢ 829-8169-H
4 (NO % NX) 9ONOT ,ST “WSY 3SOH OIMNVHAAH Ly=2¥Z—H
z 1NN 3dIMm L-£621-3
L YOLOW "GAH — AT8W3SSY QYOO 1-¥0,Z2-33
4 38NL 81-91/6 OL ONI¥ .0, 81-91/6 “¥3ldvav £-9¢Z-H
| 39Nv9 £-629-d8
ALO S3YOSSIOOY 40 NOILdI¥OS3A "ON 1dvd

49



4.0 Schematics & Parts Lists

4.15 Hydraulic Power Unit — 50 Hz

H-477-10, Rev. A (SERIAL #133843 AND UP)

T (00 % @) 9NOT ,SE ‘AIGNISSY ISOH ONNVYTAH €5-2vZ-H | SI

| 2u¥ HONIND Z-9¢/1-3 | Y1

| AvZ = 1102 £1-6901-3 | €1

4 NOILYOIAILNII ~ dWdAL S-v691-S | ¢l

T | 38nL 8L-91/6 OL ONIY ,0, 8L-91/6 — MOE3 £-08Z-H | L1

! (ZH 05) LINN ¥3MOd IMNVAAH £-022-H | OL

| ISNPQY "STud "0313/M ATBWISSY QTI04INVA T-9Ly=HH | 6

| ¥31dvay 0CZ-H | 8

4 M3HOS dvO QH 13400S 2/1-¢ X 91-8/¢ 829-8169-H | L

z N0 01-0181-S | 9

4 (N0 % M) ONOT ,5Z “WSY 3SOH OMNVAAH Lr=2vZ-H | S

z 10N 3uIM 1-L621-3 | ¥

| HOLON "GAH — ATBN3SSY QHOO 1—v0/2-33 | ¢

2 | 3801 81-91/6 0L 9N 0, 81-91/6 ‘¥3LVQY| £-957-H | T

| 39nv9 £-679-d8 | |

ALD S3IYOSSIAY 40 NOILIFIS3a ‘ON Lyvd ‘ON
@D ‘3SOH NMOQd dWv10
no 3SOH dn dAv1D
a¥  ‘3SOH NMOQJ 34INM
nx “3SOH dN 34INM

50



4.0 Schematics & Parts Lists

4.16 Hydraulic Manifold Assembly & Schematic
HH-476-1, Rev. A (SERIAL #133842 AND BELOW)

(With Manual Adjusted Pressure Valve — Standard)

FEY] 15 3AVA 3Ny I=¥0C—HH | L1 (00Z NVLIL %® WI¥LND0Q) 110D AYZ  LL-6901-3
NE=0 S707s (0z 1300W) 0D AOZI  §1-690L-3
! - o “AJBN3SSY SIHL 40 1¥vd SV G3ANTONI
1 9/l - 9Md 301980 vev-H | 6 ¥39NOT ON 3V AJHL — ATILVAVAIS
—— — 0343050 38 ISNW S1I0D ININIOVId3Y
] 3NTVA "QAH NO1SId v0Z-H | 8 :310N 3DIANIS
434 1100 ()-6901-3 | £
z ONI-0 01-0181-S | 9
. INVA QIONTI0S Z-00z-H | S
. INVA ONIDNG3Y IWNSSIad CI-£0Z-H | ¥ C2¢/ 16—
. INVA 3ONINO3S TIINX 11-£02-H | €
€ ANTVA MI3IHD 81-€0Z-H | Z
! 3INVA 30N3N03S dN dAVTD 9-c0z-H | 1 ¥9/€5-1 —
ALD S30SS300V 40 NOILLJI¥OS3A "ON Lavd “ON /e —
SII0H ONIINNOW Z \
NYHL('VIQ 90%°)ZS/SL v/1-¢

R

_

| T HOOO)
_ mO
_

®

YAANITAD 3JINM ¥3IANITAD dWVID

JIIVWIHDS

51




4.17 Hydraulic Manifold Assembly & Schematic

HH-476-2, Rev. A (SERIAL #133843 AND UP)
(With Electrical Adjusted Pressure Valve - Standard)

4.0 Schematics & Parts Lists

SITOH ONILNNOW ¢
NYHL(WIa 90v7)ze /¢ L

¥9/96-1

/1L =

VA /€ = SINNOA QTO4INYA

('QHL 81-91/6)9# IvS

JaY NMOG M ‘dN X NMOd 10 “dn 10
(QHL 0Z-91/L)¥# 3IvS = 39Nv9

S37IS 1¥0d
ﬁwiva

0

!

8/L-T

8/5-C

.

‘310N

kez/ 16 -2

v/S—¥

HIANAAD F4INM

[IIECIS

MIANMTAD dWV1D

o
o

I
1) 3AWA 433y L=Y0E—HH | L1
ONI¥-,0. 0202-S | ol
¥9/1 = 9N1d 30410 ¥87—H | 6
IATVA "GAH — NOLSId v0Z-H | 8
1100 ()-6901-3 | £
RIIE] 01-0181-S | 9
IATVA QIONTT0S 2-00Z-H | §
3ATVA ONIONA3Y 3¥NSS3¥d 43LSNray 0313 1v—€0Z-H | +
INTVA FON3NDIS F4INY L1-€0Z-H | €
ISd G9 — 3IAWA I3HD 81-€0Z-H | ¢
IATVA IONINDIS dN dAVID 9-¢0C-H | |
S31¥0SSIVIV 40 NOILdI¥IS3A ‘ON 1yvd ‘ON

52



4.0 Schematics & Parts Lists

4.18 Power Panel Label — Standard and TC w/Fuses

S-1781-205

TITAN 200 & TC OPTION NMTGE ! S—1781-205

AWARNlNG: ALWAYS DISCONNECT POWER AT THE MAIN POWER PANEL BEFORE WORKING ON
THE MACHINE. LOCK IT OUT TO PREVENT ACCIDENTAL POWER UP. SEE POWER PANEL
LOCKOUT PROCEDURE IN THE INSTRUCTION AND PARTS MANUAL.

INCORRECT POWER HOOK—-UP WILL DAMACE YOUR MACHINE!

A CAUTION: FIRE HAZARD, CHANGE TERMINAL JUMPER
REPLACE ONLY WITH SAME ‘ gngACGOERRfECATS SFUOPLPLLOYWS'
TYPE AND RATING FUSE. 16.16A & 168 for 508y

16,16C & 16D for 230v

Rl
H8 @( \‘@
T
PC BOARD Jd__ Je °
CONTROLLER 5 5

H1 H2
© T3 bed Ef

 PCF1
‘ ) ® ® |
‘TC’ OPTION CONTROL PANEL ONLY

PCE1 & PCFalza T E 2350 5
~ [Pcr2 3.15A T E 23305 )
O V| PcF3 SA T E 03307
g o IpcFs SA T : : E- 23307 208V §

= 10A T (60HZ)|E=1075—105B
>£ P4 & F7 12A T (50H7)[E—1075-1258B 230V
© 2[5 5A T F 88912 ."”s'a S
O =[Fs 1.25A T E_889 “olooe
o TITAN 200 7 COMMON
i ©

MOVE THIS WIRE TO THE
PROPER MACHINE SUPPLY COMMON WIRE — LEAVE
VOLTAGE TERMINAL ‘ IN' TERMINAL

53



4.0 Schematics & Parts Lists

4.19 Power Panel Label — Standard and TC w/Circuit Breakers

S-1781-237

TITAN 200 & TC OPTION !! NOTICE !! S—1781-237

AWARNING: ALWAYS DISCONNECT POWER AT THE MAIN POWER PANEL BEFORE WORKING ON
THE MACHINE. LOCK IT OUT TO PREVENT ACCIDENTAL POWER UP. SEE POWER PANEL
LOCKOUT PROCEDURE IN THE INSTRUCTION AND PARTS MANUAL.

INCORRECT POWER HOOK—-UP WILL DAMAGE YOUR MACHINE!

A CAUTION: FIRE HAZARD, CHANGE TERMINAL JUMPER
REPLACE ONLY WITH SAME PCF3 FOR CORRECT SUPPLY
TYPE AND RATING FUSE. J PCF4 VO A ATes O ouse
5 /~PCr2 16,16C & 16D for 230v
© E:W ] E/ a2 & CBg_\_\
HB oI HI4 OIS C
2 ﬁ" MG CBS\}EQW [e] (UNE UTE & 249 CONTROL)
16,.9 e[l [[le T1
BH13 © [cBs ()
pc BoARD  [Mcee—isfertrel 9 °
CONTROLLER | ) D °
V4 Ha “CB5
b 2 s H
@ﬂ?ﬁ@ ®) T2 B (w000 RenY)
CB4 L PCF1 PCF5 ™ i
§ CB7 ° ® ° |
'TC’ OPTION CONTROL CONSOLE ONLY
CcB8 & CB9 4A E—3264-5
~ [ce6 1A E—3264—1 ® [ ]éi |D'=.
o lces 5A £—3264 208V a
Q Z[cos & cay |12A (50RZ)[ E-3264—14 allgll 1Ak
T 10A (60HZ)| E—3264—11 230V SIEIENIE
00 | PCF3 & PCF5[5A T E—2330—7 GIEIE
El%) PCF2 & PCF4|3.15A T E-2330-5 l |
PCF1 2A T £-2330-3
TITAN 200 (50/60HZ) | frrg —~— COMMON
MOVE THIS WIRE TO THE
PROPER MACHINE SUPPLY — ——COMMON WIRE — LEAVE
VOLTAGE TERMINAL IN' TERMINAL

54



4.0 Schematics & Parts Lists

4.20 Power Connection Procedure Label

S-1781-65

" NOTICE 1!
MACHINE HAS BEEN SHIPPED WITH THE VOLTAGE SELECTION JUMPER REMOVED AND

WILL NOT RUN UNTIL PROPER INSTALLATION OF THE JUMPER HAS BEEN MADE.
FOLLOW THE INSTRUCTIONS BELOW. JUMPERS ARE PROVIDED IN THE ATTACHED BAG.

A WARNING:

ALWAYS DISCONNECT POWER AT THE MAIN POWER PANEL BEFORE
WORKING ON THE MACHINE. LOCK IT OUT TO PREVENT ACCIDENTAL
POWER UP. SEE POWER PANEL LOCK-OUT PROCEDURE IN THE

OPERATOR AND PARTS MANUALS.

INCORRECT POWER HOOK—-UP MAY DAMAGE YOUR MACHINE!

MEASURE THE SUPPLY VOLTAGE AND SELECT THE
PROPER TERMINAL JUMPER LOCATION — AS SHOWN.

S
S
S
S

Olo|@ Shlo
Olo|@ NER
olslo SELECT TERMINAL JUMPER S
Olo|@ LOCATION FOR THE CORRECT olclo
Sl<l0 SUPPLY VOLTAGE - 910
o[ AS FOLLOWS; Lol ]
HOEe” 16,164 & 16B for 208V RISRZE
EORFEl  16,16C & 16D for 230V [EoMeE]
== 7§® 57 — 7 D®‘o‘@o _
L L ml N
B 1| ma il
(22} 2 o] ]
230 VOLT 208 VOLT

NOTE: The terminal strip shown (above) is located on the
power panel under the top cover of the machine.

‘TC’ OPTION CONTROL PANEL ONLY

E 1 COMMON
A
MOVE THIS WIRE TO THE Ea]‘¥LEAVE THIS WIRE IN THE
PROPER MACHINE SUPPLY COMMON TERMINAL

VOLTAGE TERMINAL

ICAUTION - BLADE HAS BEEN INSTALLED!

TITAN SERIES —1781-65

55



4.0 Schematics & Parts Lists

NOTES

56



4.0 Schematics & Parts Lists

4.21 Schematic — Basic Machine, Standard w/Tilt Shield Option

E-2771-10 Rev. "C” with Fuses

F7
(SEE CHART FOR FUSE VALLE)
ot FUSE_VALUE _CHART FOR "F4" AND "F7"
2 F4 5 VOLTAGE __[FUSE VALUE |FUSE_PART NO.
SEC CHART FOR FUSE VALLE) m 208-230 60HZ |10A SLO-BLO|E-1075- 1058
'TAN 2008 | 508-230 50HZ |12A SLO-BLO|E-1075-125B
= 23
23 M 31 WD 32 M 24
) (8LuE)|_PUMP_[(BROWN) o
F5
15 1/2A S8 26
Fé e EE-3186
15 1-1/aass 27 16A__16C 168 16D PCB BACKER
E-880 KEYBOARD
B BB 3 BB R

H 12 35

= w11 = & v 36 BACKLITE

35 " O———— LCD —

35 ,—.2 33 o | o | v

ad 35

1 1

n_" -mn FILTER
7 |8 0|1

H2-6,7.8 H2-9,10,11
SVAC IN  15VAC IN

LINE LIGHT 34

-5 (v s ) —

PCF3
5A SB T

35 36 36 (W7-2)| E-2330-7] pepyq
AT m-2f 16

HOOD |3 e-2330-3 S s
SWITCH o Hi-1
0 "ot 3] (4% e=3%50-7 1o
G 46 Qhi-a KEYBOARD
N

(8-gH) Jt

o
PCF2 (H19-1)
—H7-5 3,154 SB 52
KNIFE ’nﬂluuu0|w NM«QWM““M”MW 51 *
3 | aren |47 27 L v6-6 gy Al _W
[so | N T >
o e..u._w B1 64 CLANP
N 5 JRIGHT 53 I.Iu vmmm.w—mmm
quuu
1 « GN 64
(Ha-1234 g3 6
+15V
(H4-5,6.7)
e 644 _Vzoﬁ SCHEMATIC SHOWS SWITCHES IN_POSITION OF
THE HOOD OPEN AND CUT BUTTONS NOT
DEPRESSED.
e3) _Wzoqm THE PWM CLAMP PRESSURE VALVE
IS STANDARD EQUIPMENT FOR SERIAL
NUMBERS 133843 AND UP. FOR OLDER
N 4 MACHINES USE KIT K-2852-( ).
(H5-4)
e E% SPECIAL TERMINAL BLOCK
Ho—
e INSTRUCTIONS
H HIO N 7057 N~ 64
(H5-7) T
e FOR 208Y MACHINES JUNPER TERMINAL BLOCKS
H2-1 = ] sl
H2-2 W o Jnre 56 64 { FOR 230V MACHINES JUMPER TERMINAL BLOCKS
H2-5 (H5=9) | DOWN 16-16C-16D
CONTROLLER BOARD Y
EE-2807-2 Ntofles 65 64 §
(H5-10) W V
H2-4 -5V £ =

H2-3 +5V

(H11, H12-1 & =2, H17 AND H20 JUMPERED, NO JUMPERS ON THE OTHER LINKS)

57




4.22 Schematic — Basic Machine, Standard w/Tilt Shield Option

E-2771-13 Rev. "A” with Circuit Breakers

4.0 Schematics & Parts Lists

Le/
24

(SEE CHART)
oo oar CIRCUT_BREAKER VALUE CHART FOR "CB4" AND "CB7"
2 A8 VOLTAGE __|CB VALUE __[CB PART NO.
(et cann) 208-230 BOHZ [10A E-3264—11
TITAN 2008 | 508-230 50HZ |12A E-3264-14
23 23 _|_m§_ 24
“
ik

23 M 31 HYD. 32 M 24
! (6LuE) |_PumP_[(BROWN)
£8s

15 \., N 26

56 v
EE-3186
FV/ 27 16a__t6c 168 16D PCB BACKER _H_
mn KEYBOARD|
3 a8 TR =
s Tl s 36 H_H_mxux_.:m
35 —.2 33 o | av 12v| v Leo ]
el ﬁ u ﬁ u 35
- o
LINE_LIGHT mﬁ ﬂmﬂmﬂ
34
=S e = i =
R (H7-1) [ H2-678 H2-9,10.11
PCF3 b SVAC IN  15VAC IN
5A B 2
5 [faad) 36 36 (H7-2)| E-2330-7| pepy
@ 2T H1-2 0 16
F————o0
HI-3 _ - PCF5
mdmm%x 45 £-2330-3 ( Esae I8
33 56
0 MOTOR A o7 T o
46 L ui-a KEYBOARD
(H9)
I P berz H19-1)
mw.mwow 2486 (n19-2)
35 __.Ah_mm 47 47 P He-6 wre, (H19-3)
Lso | -
N Jre-7 ..i_a (n8ta)
A2 B2 IN &
H 155
4 uu% 30, st a0 55 a1 41A e ...M_a Ax..._w.m,mum
39 o an (Ha-587) e
A3 B3 AR &2 & _Vzoﬁ SCHEMATIC SHOWS SWITCHES IN POSITION OF
35| cut [ _, w2 THE HOOD OPEN AND CUT BUTTONS NOT
S 44575 43 5 542y _I.Fxo|~._ka| 63 DEPRESSED.
A N30 e LN 6
] TR3 (H5-3) &7 Wzo._.m“ THE PWM CLAMP PRESSURE VALVE
- Mo pues dn 63 IS STANDARD EQUIPMENT FOR SERIAL
KNIFE NUMBERS 133843 AND UP. FOR OLDER
_NC R H7-3 nxu.uuv o §0 64 MACHINES USE KIT K-2852-( ).
_Nc| H7-4 63,
kfmr IN 6 JXNFE LATCH 59 uMu 64 SPECIAL TERMINAL BLOCK
H5-6)
s Jres o= 9 ks INSTRUCTIONS
[ t— ?%. wv 57 - 6
FOR 208V MACHINES JUMPER TERMINAL BLOCKS
w g X 16-16A-168
H2-1 = (H5-8) 63
H2-2 N 56 £\ 6e FOR 230V MACHINES JUMPER TERMINAL BLOCKS
H2-5 (w5-9) | DowN 16-16C- 16D
CONTROLLER BOARD ",
EE-2807-2 IN 10| 65 65 64 )
(H5-10) H _v
H2-4 -5V & &
H2-3 +5V

(H11, H12-1 & -2, H17 AND H20 JUMPERED, NO JUMPERS ON THE OTHER LINKS)

58



4.0 Schematics & Parts Lists

4.23 Schematic — Basic Machine, Standard cut Switches w/Electric Eyes

E-2771-8 Rev. “B” with Fuses

NOTE: ELEC. EYE. KIT

P/N K-3337 (TITAN 200A)

L4 24

49

St 52!

Cam S tans
wn_ o

s
)
S—oTo—oTo—3

va[(2) ORG/BLK

v|(2) orG/0RG

*2
wm o
PHOTO_ELECTRIC
CONTROL UNIT
(PECU)
£-3336

35

Py am—— FUSE_VALUE CHART FOR "F4" AND F7°
2 VOLTAGE | FUSE VALUE |FUSE PART NO.
208-230 60HZ |10A SLO-BLO|E-1075-1058
Fa

2 %, 2 TITAN 200 | 08-230 50HZ [12A SLO-BLO|E-1075-125B

(SEE ARl FOR TUSE whst) AN 230 | 208230 BOHZ [15A SLO-BLO[E-1075-1558

208-230 50HZ |15 SLO-BLO|E-1075-1558

23
- NG q
AR
25 M 3 [wo |32 A 24 A8 ¢ ) At _V !
(BLUE) L_PumpP (BROWN) 2 8 1T “
44 58 e a2 >_w !
F5 32 I MOTOR !
15 1/2A's8 26 “
€-809-12 ] OPTIONAL AIR TABLE (TITAN 230 ONLY) 1
27 164 _t6c 168 16D ittt et e b bl =
> >
mg BhBY .
24V m il EE-3186

>

LINE LIGHT

=R 7 G B
I I

{3 e e e e

35 (TABLE 36

=)

36 (H7-2)] E-2330-7| PCF1
AT

2 | H1-3 €£-2330-3

™ PCF2
MOTOR 3.15A B
46 ui-a €-2330-5

N 75
35 | KNFE | 47 47 Lug-5 ™
LATCH
SOL (ouT By

HE-2 172
(ouT 2);

12

HE-3 %,

LETY
| ma'-x%

EMITTER

E-3335

DETECTOR

E-3334

(our 3)ePt
HE-4 _TR¢

H6-5 1"
(ouT 5):

1

H2-1 -
H2-2
H2-5
CONTROLLER BOARD
EE-2807-2
H2-4 -5v
H2-3 +5V

34 33| 7]
(k7-1) 3| H2-678 n2-s.f0.11
PCF3 ¥ SVAC IN  15VAC IN
5A S8 2

B s L (R
NC

3

BACKLITE

PCB BACKER
KEYBOARD

ol H

(H4-5.,6,7)
N 2
(H3-2)f UF

(H11, H12-1 & -2, H17 AND H20 JUMPERED, NO JUMPERS ON THE OTHER LINKS)

e, Joa

NOTE: THE PWM CLAMP PRESSURE VALVE
IS STANDARD EQUIPMENT FOR SERIAL
NUMBERS 133843 AND UP FOR TITAN 200
AND SERAL_NUMBERS 130353 AND UP
FOR TITAN 230, FOR OLDER MACHINES
USE KIT K-2852—( ).

_v NOTE: TITAN 200, SERIAL NUMBERS PRIOR TO
083320 WILL HAVE (2) LIGHT BULBS AND
NO TABLE LIGHT

[3> Nore: THE AR TABLE OPTION SHOWN IS
FOR THE TITAN 230 ONLY

SPECIAL TERMINAL BLOCK
INSTRUCTIONS

FOR 208v {)01__Mmm_m._»c§__wmwm TERMINAL BLOCKS
FOR 230V MACHINES JUMPER TERMINAL BLOCKS
16-16C-16D

59



4.0 Schematics & Parts Lists

4.24 Schematic — Basic Machine, Ergo cut switches w/Electric Eyes

E-2771-8 Rev. “B” with Fuses

LEFT
TOUCH SW.

RIGHT u

TOUCH SW.

(] F7
L 22 24
—2
(SEE CHART FOR FUSE VALUE)
0A2
(2] F4
Q21 2 4 2
L2 (SEE CHART FOR FUSE VALUE)

FUSE VALUE CHART FOR "F4~ AND 'F7°

VOLTAGE FUSE VALUE [FUSE PART NO.
TITAN 200 208-230 60HZ |10A SLO-BLO|E-1075-10SB
208-230 50HZ |12A SLO-BLO|E-1075-12SB

208-230 60HZ |15A SLO-BLO|E-1075-1558
TTAN 230 | 208-230 50HZ |154 SLO-BLO|E-1075-1558

35

23 23 e 12
15 | FiLTeR [ 16
TR f o —mm— A
AR
23 M 3 w0 |32 M2 H 24 4AS8 o Al _V"
(BLue)_PumP_| (BROWN) 2 . 1T “
4h S8 a [t A2 AR !
7 5o 21} MOTOR | !
15 /A8 26 !
€251z OPTIONAL AIR TABLE (TITAN 230 ONLY) i
27 184 16C 168 16D e e e oo -
r T
N N
e —_—a EE-3186

TS

PCF3
5A SB

36 (H7-2)f E-2330-7| PCF1
2AT

SVAC IN  15VAC IN

33|

(H7-1) M H2-6,7,8 H2-9,10.11
]
|

H1-3 . -
45 E-2330-3 15

PCB BACKER
- KEYBOARD
E BACKLITE

o[ |

PCF2
3.154 5B LCD
46 fHi-a E-2330-5 KEYBOARD

EMITTER

E-3335

DETECTOR

E-3334

15Ul He-2 ™2
(out 2) KNIFE 60
[
H6-3 W
(ouT 3)

H6-4 R4

H7-5
H6-6 uign
(ouT )T
HE-7 ",
Tout 7)
(ouT 1) sy 82 NOTE: THE PWM CLAMP PRESSURE VALVE
He—1 R (H4-5.6.7)
N e e o IS STANDARD EQUIPMENT FOR SERIAL
T NUMBERS 133843 AND UP FOR TITAN 200
= AND SERIAL NUMBERS 130353 AND UP
-3 | 63 FOR TITAN 230, FOR OLDER MACHINES
H7-4 Y ML USE KIT K-2852-( ).
(5-3) |
53 _W NOTE: TITAN 200, SERIAL NUMBERS PRIOR TO

083320 WILL HAVE (2) LIGHT BULBS AND
NO TABLE LIGHT

NOTE: THE AIR TABLE DPTION SHOWN IS
FOR THE TITAN 230 ONLY

NOTE: IF THE EE-2807-2 PC BOARD HAS A

PECU
(H11, H12-1 & -2, H17 AND H20 JUMPERED, NO JUMPERS DN THE OTHER LINKS)

Eeiy . L— H W10 HEADER 'H20' - THIS HEADER NEEDS TO
He-5 TS BE JUMPERED FOR THE PWM FUNCTION
] TO WORK.
nw-h : SPECIAL TERMINAL BLOCK
W25 INSTRUCTIONS
CONTROLLER BOARD Rl 6 FOR 208V MACHINES JUMPER TERMINAL BLOCKS
EE-2807-2 L) 16-16A— 168
FOR 230V MACHINES JUMPER TERMINAL BLOCKS
H2-4 -5V olpaeg 16-16C-16D
H2-3 +5V

SERVICE _NOTE: THE LINK ON "H20" MUST BE
REMOVED WHEN USING THE EXTERNAL
PWM BOARD.

60



4.0 Schematics & Parts Lists

4.25 Schematic — Basic Machine, Standard cut Switches w/Electric Eyes

E-2771-12 Rev. “A” with Circuit Breakers

CB7
ul 2 X 24 = -
L —2 CIRCUN_BREAKER VALUE CHART FOR "CB4" AND CB7.
{SEE CHART) ]
oy o VOLTAGE [CB VALUE [CB_PART NO.
B4 208-230 60HZ 10A  [E-3264-11
L2 smom 0 2 2t \u/ols TIAN 2001 208-230 50HZ 124 |E-3264-14
L2
e eum TITAN 230 208-230 (50/60HZ)| 15A |E-3264-13
- 23 25 w124
15 | FILTER [18
-
1 £89 1
AR
»,..l.:_ 3 HYD, 32 M2 H 24 V/ c _ At _W"
F (BLUE) L_PuMP_[(BROWN) T o 4 17 !
AR AR 1
ces L |N/ <z 1 A2 MOTOR '
23 U 1
5 O “ “
1724 OPTIONAL AIR TABLE (TITAN 230 ONLY) 1
GcB6 16A  16C 168 16D - -
v
e T
- T— T1 I e PCS GACKER
35 T( e = d o zw v .nw » meo%c_H_
11 11 31 [BACKLITE
> o}
INE_LIGHT
O EEEIEd T e
ke (h7-1)  F[  H2-878 H2-9,10,11
PCF3 3 SVAC N 15VAC N
5A SB g
35 /ed) 36 36 (H7-2)| €-2330-7| popy
/_./@ 2A T H1-2f 16
) E-2330-3 _wmﬂw e
PCF2 =
@ 3154 SB E-2330-7 LCD
46 Q- €-2330-5 KEYBOARD
NC
. N § 75 i
NoTE: wvwn.xmwwuu_qc_.;z 2004) 3 | e |22 Y e o Ee Mnm.ww - B
soL [T — P me-n 2! o 51 _V
LeF1 54 —— _
[ bt U SRC R
BLACK faur 7 w5 JRGeT 55 o VALVE
BLACK _mxumm o
WHIE e 78555 3
WHITE, | S5
|.L.._h ane e (-5
BLUE L P ) 6
ts-f P _V NOTE: THE PWM CLAMP PRESSURE VALVE
| 6] IS STANDARD EQUIPMENT FOR SERIAL
Wl e NUMBERS 133843 AND UP FOR TITAN 200
-3 ‘ AND SERIAL NUMBERS 130353 AND UP
o3 FOR TITAN 230. FOR_OLDER MACHINES
USE KIT K-2852-( ).
N & KNIFE 60
- P
s ] IS o _W NOTE: TITAN 200, SERIAL NUMBERS PRIOR TO
=3 _nig 083320 WILL HAVE (2) LIGHT BULBS AND
3|(2) ORo/Bu W ® (ot ekt W & | KNIFE LaTcn 59 64 NO TABLE LIGHT
2) ORG/ORG = He-4 T4 (5-6) o NOTE: THE AR TABLE OPTION SHOWN IS
3@ ol B o — noHo wrler o 64 FOR THE TITAN 230 ONLY
z.o.l/ NC || HB-5 T (H5-7) b
@G o Het——
PAgI0 ciccTaC AN ouT 5 N SPECIAL TERMINAL BLOCK
N etw) = B H2-1 = &) . INSTRUCTIONS
£-3336 BRI uw-w . e o FOR 208V MACHINES JUMPER TERMINAL BLOCKS
- -9) J oowN —1oA=
EMITTER CONTROLLER BOARD (H5-9) b 6 FOR 230V MACHINES JUMPER TERMINAL BLOCKS
E-3335 EE-2807-2 i 16-16C- 16D
= DETECTOR N
H2-3 45V
E-3334 Py
THE OTHER LINKS)

(H11, H12-1 & -2, H17 AND H20 JUMPERED, NO JUMPERS ON

61




4.0 Schematics & Parts Lists

4.26 Schematic — Basic Machine, Ergo cut switches w/Electric Eyes

E-2771-12 Rev. “A” with Circuit Breakers

LEFT
TOUCH SW.

M EBETT RRFACFR UL F CoinT FoR "rRIT ANS rRT ]

B>

LINE_LIGHT

36 (H7-2)

Gh G

35 | KNIFE | 47

BG
MOTOR,

H2-6,7.8 H2-9,10,11
5VAC IN  15VAC IN

H1-2

LCD :l

.35 CIRCUIT_BREAKER VALUE_CHART FOR "CBA” AND "CBY

_WS VOLTAGE CB VALUE[CB_PART NO.

ca4 208-230 60HZ 10A  |E-3264-11
21 V/L TITAN 200 508-230 50HZ 124 |E-3264-14
5ee v TITAN 230 | 208-230 (50/60HZ)| 15A |E—3264-13
23
15| FILTER
N e T e TR 3
AR
23 M 31 [wo |32 M2 2w N o I ] m _W“
(BLUE)[__PUMP_| (BROWN) 2 ces 1T “
1 IW/ e A2 zw_q_wm i
£BS
11 |
15 V/ 26 e “
5 - 168 160 | __OPTIONAL AR TABLE (TITAN 230 ONLY) = ~~——7 __ 4
x _
PRSI N Y Y
N, VYN SN VL EE-3186
\7nu«).0.3|_ 6V 24V PCB BACKER
siwl, 3 {w ‘wu ﬂﬂﬂu xm«.wo»mu_H_
35
I I I I 36 | | |BACKLITE
7| |8

45

4 p———

EMITTER

E-3335

DETECTOR

E-3334

HE-5 e,

oo g t——
H2-1

H2-2

H2-5

H2-4 -5V
H2-3 +5V

PCFS
5A T

Hi=1

£-2330-7

(H8)
(H9)

(H19-1)

24VAC (H19-2)

PV (19-3)

o)

(e T35

+15V

(H4-5,6,7)

N 2
(H5-2)

N 3

&

(H5-3)

IN 4
(H5-4)

83,

IN 9

CONTROLLER BOARD (H5-9)
EE-2807-2 IN 10

KNI
DOWN
70

le

(H5-10)

(H11, H12-1 & -2, H17 AND H20 JUMPERED, NO JUMPERS ON

PECU

THE OTHER LINKS)

NOTE: THE PWM CLAMP PRESSURE VALVE
IS STANDARD EQUIPMENT FOR SERIAL

NUMBERS 133843 AND UP FOR TITAN 200
AND SERIAL NUMBERS 130353 AND UP
FOR TITAN 230. FOR OLDER MACHINES

USE KIT K-2852-( ).

NOTE: TITAN 200. SERIAL NUMBERS FRIOR TO
083320 WILL HAVE (2) LIGHT BULBS AND

NQ TABLE LIGHT

NOTE: THE AIR TABLE OPTION SHOWN IS
FOR THE TITAN 230 ONLY

NOTE: IF THE EE-2807-2 PC BOARD HAS A

HEADER 'H20' - THIS HEADER NEEDS TO

BE JUMPERED FOR THE PWM FUNCTION
TO WORK.

SPECIAL TERMINAL BLOCK
INSTRUCTIONS

FOR 208V MACHINES JUMPER TERMINAL BLOCKS

16-16A-16B

FOR 230V MACHINES JUMPER TERMINAL BLOCKS

16-16C-16D

62



4.0 Schematics & Parts Lists

63

P A qr—— FUSE_VALUE CHART FOR "F4" AND 'F7"
o VOLTAGE __ | FUSE VALUE |FUSE PART NO.
208-230 60HZ [10A SLO—BLO|E—1075-10SB

F4
21 0, 23 23 TITAN 200 | 508-230 50HZ |12A SLO-BLO|E-1075-125B
(SEE CHART FOR FUSE VALUE) 15
- HZ | 15A —| -1075-1

AN 230 | 298-230 GOHZ [15A SLO-BLO[E~1075-1558

208-230 50HZ [15A SLO-BLO|E-1075-15SB

2 e
15 | FiLTER [16

) (BLUE) L_PUMP_[{BROWN) f

24

F5
1/2A s8
NOTE: ELEC. EYE. KIT L
P/N K=3337 (TITAN 200) S

g 27 164 16C
r

168 160
g B R mmmm»m*
12 ; EE-3400 'TC

35 T o 247 m PCB ASM. LCD BACKER
EE-3081-2
34
22— 3% 3% 3% 3 3] S
***** (H7-1) T H2-6,7.8 H2-9,10,11
PCF3 ! 5SVAC IN  15VAC IN
5458 T 2 o
~ NOTE: #23 INSTALL INTO COM.
35 (el 38 36 (n7-2)J€-2330-7) pcry 0 24 - VOLTAGE SELEC.,
LIGHT 24T Hi-2§ 16 MOVE WIRE #24 TO CORRECT
7} 0 PCFS VOLTAGE FOR MACHINE.
AT - 1s
BG PCF2
MOTOR 3.154 B o n.»muo.ﬁwé LCD
46 fHi-s €-2330-5 KEYBOARD
NC ¥ H7-5 ) 35
—1"" H1a-N =
35 | KNEE| 47 47 Bue-6 7% 2406 (H14-2) 52 52
sou | _____ ] (our ByeR" (n1a-3) |2 N 5
LeFT 54—
| IO S
xwz % JRGHT 33 VALVE
I
“hisy )2 L
(H4-5,6,7)
N 2 | CLAvWR P@F‘
- uP
o2 . SPECIAL TERMINAL BLOCK
63
H7-4 Wil e A INSTRUCTIONS
(H5-3) FOR 208Y MACHINES JUMPER TERMINAL BLOCKS
We-2 12 |63 16-16A—168
oo pot—— W o Jrnre 6 FOR 230V MACHINES JUMPER TERMINAL BLOCKS
ms5-a) | P P 16-16C-16D
Eﬁr )
(2) ORG/BLK (out 3) N 6 [|KNIFE_LATCH 59 64
= M I
(2) ORG/ORG g » (H5-6)
5 e HANDWHEEL m» P - e &
.C. A H5-7) 63
W ®En |/ Ll (H13-3) —
RS g8 (30 » ‘
(PECU) = H2-1 Axa.auv
E-3336 ul H2-2
H2-5 IN 9
EMITTER CONTROLLER BOARD (H5-9)
E-3335 EE-3432-2 N 10
(H5-10)
=] perecron Ty Tov
H2-3 +5V
E-3334

4.27 Schematic — Basic Machine, Touch Control “TC’ Option, Standard

cut Switches (w/fuses)
E-3483 Rev. “A” — (Serial numbers 133834 and above ONLY)

(H16-1 & -2 JUMPERED)




(SEE CHART)
Qa2

23

NOTE: ELEC. EYE. KIT
P/N K-3337 (TITAN 200)

23 w12

15 | FILTER [ 16

31 [ ww. 32 M
(BLuE) L_PumP_[{BROWN) !

24

35

LINE LIGHT

[CIREITT RPFAKER VA IF CHAPT FOR “"CRa™ NS "CRT™]

ICIRCUIT_BREAKER VALUE CHART FOR "CB4~ AND "CB7

TITAN 200

VOLTAGE CB VALUE [CB PART NO.
208-230 B60HZ 10A  |E-3264-11
208-230 50HZ 12A  |E-3264-14

TITAN 230[208-230 60/60HZ| 13A E-3264-13

-

35 | KNIFE | 47

H2-6,7.8 H2-9,10,11
SVAC IN  15VAC IN

T
E
L
(8-9+)

EE-3400-1 'TC’
PCB ASM. LCD BACKER
EE-3456-3 AND -4

CONSOLE ASM.

NOTE: #23 INSTALL INTO COM.
24 — VOLTAGE SELEC.,
MOVE WIRE #24 TO CORRECT
VOLTAGE FOR MACHINE.

PCF5
E-2330-3 g

PCF2 EMMWVQ!C Hi- 1} 15

3.15A 58 LS E-zs0T ] LCD
€-2330-5 8 - FvBOARD

52

a-n s

i 24VAC (H14-2)

v4|(2) ORG/BLK

| (2) ORG/ORG

EMITTER

E-3335

DETECTOR

E-3334

4.28 Schematic — Basic Machine, Touch Control “TC’ Option, Standard

cut Switches (w/circuit breakers)
E-3483-1 Rev. “A” — (Serial numbers 133834 and above ONLY)

4.0 Schematics & Parts Lists

LATCH
Lo |

(H13-2)
(H13-1)
(H13-3)
(H13-4) N
H2-1 (H5-8]
H2-2

H2-5 IN 9

HANDWHEEL

H2-4 -5V
H2-3 +5V

51 52

(ouT 6y PWM] (-3 |2

(H4-5.6.7)

N 2
(H8-2)

N 3
(H5-3)

IN 4
(H5-4)

N 6
(H5-86)
N 7

(H5-7)

CONTROLLER BOARD (H5-9)

EE-3432-2 IN 10

(H16-1 & -2 JUMPERED)

S

PECU

(H5-10) %

34

CLANP
PRESSURE|
VALVE

SPECIAL TERMINAL BLOCK
INSTRUCTIONS

FOR 208V MACHINES JUMPER TERMINAL BLOCKS
16—16A-16B

FOR 230V MACHINES JUMPER TERMINAL BLOCKS
16-16C—-16D

64



4.0 Schematics & Parts Lists

4.29 Schematic — Basic Machine, Touch Control “TC’ Option, Ergo cut

Switches (w/circuit breakers)

LEFT RIGHT e o [CIRCUIT_BREAKER VALUE CHART FOR "CB4~ AND "CB7"
TOUCH SW.  TOUCH SW. a2 VOLTAGE CB_VALUE[CB PART NO.
cas 208-230 60HZ 10A  |E-3264-11
2 23 23 TITAN 2001 508-230 50HZ 124 |E-3264-14
(SEE CHART)
1 TITAN 230[208-230 60/60HzZ|  13A |E-3264-13
23
M
2
£B5
NOTE: ELEC. EYE. KIT 15 SN2
P/N K-3337 (TITAN 200A) a8 VA o tec 168 160
r-= T
2
s e gl 3 B L H B
" A s 14 o EE-3400-1 'IC
5 4 m T v 2av D vaw %M@ rw_u)zw_u)hxmw
=Ty, E2 g ﬂwﬂ—ﬂu "CONSOLE ASM.

e e = 1Ll bl

33
(H7-1)  F|  r2-67.8 nz-e.l0.11
e

PCF3 SVAC IN  15VAC IN
54 58 = N’

EE-3460- 1| NOTE: #23 INSTALL INTO COM.

galy alse ) 3 @ % | 36 (n7-2)| €-23%0-7]  pcry a #24 — VOLTAGE SELEC.,

AT HI-2] 16 MOVE WIRE #24 TO CORRECT

il wen w73 203 O il VOLTAGE FOR MACHINE.
o PCF2 =
ToUCH @ 3.1 S8 SN T
BNTEo 460 Hi-a £-25%0-5 KEYBOARD

CONTROL
UNIT (H9)

(tscv) — -5 (ma-n) 22
£-3336 35 [KNFE | 47 47 Jus-6 % 24086 (114-2) 52 %2
S (our mvﬁ| -3 |2

wdh)

L@a.&hx

BLACK
WHITE

WHITE,

= BL 49 |48 23| 24
Lﬁw w0 -+ N L

St $253 54

ﬁ% o) POWER_SUBPLY

% €-2810

s ¢ |

2 o—0-To—9,

N 5
e
(H4— m.m;
+15V
(H4-56.7)
W 2 Lo 62 64 )
ws-2) P

SPECIAL TERMINAL BLOCK
wilmwe o AN w INSTRUCTIONS

(H3-3) X/ FOR 208V MACHINES JUMPER TERMINAL BLOCKS
63, 16-16A-16B

FOR 230V MACHINES JUMPER TERMINAL BLOCKS
16-16C-16D

0—0-10—0| IN 4

(H5-4)

0—0-10—o0|
s va|(2) ORG/BLK

ne
(H13-2) e..wz.w
(H13-1) - .
(H13-3) - ”
(H13-4) 2 |
H2-1 (oL S [ewme
H2-
Iwnw w9 e 56 64
CONTROLLER BOARD (H5-9)

- - N 10
EE-3432-2 Axwu.ov

3| {2) ORG/ORG

|
BE o e\

PHOTO ELECTRIC [

CONTROL UNIT
(PECU) = BB m
E-3336

63

EMITTER
E-3335

H2-4 =BV
H2-3 +5V ol ]

DETECTOR
E-3334

—
(H16-1 & -2 JUMPERED)

65




4.0 Schematics & Parts Lists

NOTES

66



4.0 Schematics & Parts Lists

4.30 Power Panel Assembly — Standard cut Switches w/Electric Eyes
and fuses

EE-2765-2 Rev. “Z” - Two hand control with electric eyes

FILTER

Hg[ﬁ
o]

I

2

I

H11
H108
= P

i
20
PCF3

7
I
]
ol 4l

EE-2765-2 3
@%

205 AH19 H7
2|
b

aH12
15

PCF4
)

Q)
(67
(7
(29
(@)
4o ]
[
|
o
PCF2
=a

5

® g;é

NOTE: HEADERS "H11","H12" (PINS 1 & 2), H17

s
\z

AND H20 SHOULD BE JUMPERED — REMOVE

ALL OTHER JUMPERS.

(((rr
44 3

1

a0

UTE & 24V CONTROL)
Te

(29
(9

%

B
©
®
BEh
X
®
b3

5

(&

;
i
&

D

67



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

TRANSFORMER COLOR CODE
N
WIRE WIRE
COLOR NO.
BLACK 27
BLACK /YELLOW 16A
BLACK /RED 16C
WHITE 35
YELLOW 34
RED 33
GREEN -
12
WIRE WIRE
COLOR NO.
BLACK 26
BLACK /YELLOW 168
BLACK /RED 16D
BLUE 9
BLUE/YELLOW 10
BLUE 11
RED 8
RED/YELLOW 7
RED 6

—
S
S

T
Of|On

64|44]43]40]36[39[35] A [B [16}C [D

—Is|s|s|s|s|s|s|s|s|s|S|S
—o|loflofo|o Qoo O S
Slelelele|e|dleleleldele

—volvv|ev|ov|oc[selselv [a[gL]|d(d

©

[

68



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QTY
1 43006-2 PANEL - ELECTRICAL 1
2 EE-2807-2 P.C.B. ASSEMBLY - CONTROLLER 1
3 E-2805-6 STARTER - CONTACTOR 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 | E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. 1
11 | S-1350-16 STRAIN RELIEF - CABLE 11
12 | E-1977-18 RAIL - TERMINAL BLOCK, 6-1/2 LONG 1
13 | E-1974-9 FUSE BLOCK - TERMINAL MOUNT, GLASS FUSE | 2
14 | E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 | E-1974-10 FUSE HOLDER - RAIL MOUNT, MIDGET 2
16 | E-2070-1 END BRACKET - TERMINAL BLOCK 4
17 | E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 12
18

19 | E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 1
20 | E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 | E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 | E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 | E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK | 2
24 | E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK | 1
25 | S-1694 CABLE TIE 7
26 | E-889-12 FUSE - GLASS, 1/2A T "F5" 1
27 | E-889 FUSE - GLASS, 1-1/4AT "F6" 1
28 | E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 | H-6910-63203 SCREW - #6-32 X 3/8" BUT HD 8
30 | H-6423-#6 NUT - #6-32 HEX 6
31 | H-7324-#6 WASHER - #6 INT. TOOTHLOCK 14
32 | H-6910-83204 SCREW - #8-32 X 1/2" BUT 14
33 | H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 | H-6910-102403 | SCREW - #10-24 X 3/8" BUT HD 4
35 | H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 | E-2756-3 FILTER — FERRITE CORE 4
37

38 | E-1214-63 CONNECTOR-1/4" NON-INS RING 1
39 | EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR 1
40 | EE-2769-19 CABLE ASSEMBLY - CUT SOLENOID 1
41 | EE-3105 CABLE ASSEMBLY - ENCODER 1
42 | EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN | 1

69



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QTY
43 | EE-2770 PROX. SWITCH ASSEMBLY - KNIFE LATCH 1
44 | EE-2770-4 | PROX. SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 | PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 | CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18GA. GRN/YEL MTW 14" LONG 1
50 | E-1356-131 | LABEL - TERMINAL BLOCK 1
51 | E-1356-132 | LABEL - TERMINAL BLOCK 1
52 | E-1163-10 | WIRE - #20GA. BLK HOOK-UP, 144” TOTAL 1
53 | E-2507-2 FIXED BRIDGE - TERMINAL BLOCK - 2 POLE 1
54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW, 118” TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW, 418” TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 16
61 | EE-3359 ASSEMBLY - ELEC. EYES 1
64 | S-1781-42 LABEL — GROUND SYMBOL, SECONDARY 1
65 | S-1781-197 | LABEL — GROUND SYMBOL, PRIMARY 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 | WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW, 62" TOTAL 1
72 | E-2330-3 FUSE - 2A SLO-BLO, GLASS METRIC (PCF1 & 4) 2
73 | E-2330-5 FUSE - 3.15A SLO-BLO, GLASS METRIC (PCF2) 1
74 | E-2330-7 FUSE - 5A SLO-BLO, GLASS METRIC (PCF3) 1
75 | E-1736-2 QUENCHARC (QA2) 1
76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 | SCREW - 1/4-20 X 1/2 BUT HD CAP 2
78 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 2
80 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
81 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
82 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
83 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
85 | E-2066-3 HEADER — 3 POS (PHOENIX) 1
86 | EE-2769-3 | CABLE ASSEMBLY — ADJUST. PRESS. SOL. 1
87 | K-3548 KIT — CUT BUTTONS, STANDARD REF
88 | K-3346 KIT — CUT BUTTONS, ERGO REF

70




4.0 Schematics & Parts Lists

4.31 Power Panel Assembly — Standard cut Switches w/Electric Eyes

and circuit breakers

EE-2765-7 Rev. “A” - Two hand control with electric eyes

'SH3AANM ¥YIHLO 1V

3AON3Y — Q3¥3dANF 38 dINOHS OCH ANV

LI1H “(Z ® L SNid) ,ZLH,', LLH, S¥3AV3H ‘3LON

S¢
e

7

IABLE 3% LINE LIGHTS
NIFE LATCH
NIFE LATCH PROX

9.63.64.

o
MM i

(®
T o B od
20LH L@ LR 6LHY ® gz 2304
$10d
_H_QI - ¥43d
LIH o -
3 oun Ny T eE
EIH gg LS
= H 095+
i . @ 99 15+
5 F ]
2 S| ~ oz €95+
2|8 oL 1 urTma”_, y9£3
140d |G} 9@ Zule YT 49 ¥93
o
m 6 L © tHD: 6]
5. OO0 el
z
SNPAY-EN J W) , -
> 7 ) o
10| ol
v

71



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

TRANSFORMER COLOR CODE
117 T
WIRE WIRE CBS j
COLOR NO.
BLACK 27 @/ CB6 ]
BLACK /YELLOW 16A ool
BLACK/RED 16C o ole[o o
WHITE 35 er0lel® |2
YELLOW 34 221010 o
> @[o|® |<
RED 33 EAZNIE
GREEN - L D2 ® |3 @@
T2 O Lo
WIRE WIRE A
COLOR NO. RIBRIE @
BLACK 26 L2 @
BLACK /YELLOW 168
BLACK/RED 16D
BLUE 9 \/@
BLUE /YELLOW 10
BLUE 11
RED 8 [
RED/YELLOW 7
RED 6

72



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES Qry
1 43006-2 PANEL - ELECTRICAL 1
2 EE-2807-2 P.C.B. ASSEMBLY - CONTROLLER 1
3 E-2805-6 STARTER - CONTACTOR (AF16Z-30-10-21) 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 | E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. 1
11 | S-1350-16 STRAIN RELIEF - CABLE 11
12 | E-1977-18 RAIL - TERMINAL BLOCK, 6-1/2" LONG 1
13 | E-2066-3 HEADER - 3 POS (PHOENIX) 1
14 | E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
16 | E-2070-1 END BRACKET - TERMINAL BLOCK 3
17 | E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 12
18 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
19 | E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 1
20 | E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 | E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 | E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 | E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 2
24 | E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
25 | S-1694 CABLE TIE 7
26 | E-3264 CIRCUIT BREAKER - 1/2A (CB5) 1
27 | E-3264-1 CIRCUIT BREAKER - 1A (CB6) 1
28 | E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 | H-6910-63203 SCREW - #6-32 X 3/8" BUT HD 8
30 | H-6423-#6 NUT - #6-32 HEX 6
31 | H-7324-#6 WASHER - #6 INT. TOOTHLOCK 14
32 | H-6910-83204 SCREW - #8-32 X 1/2" BUT 14
33 | H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 | H-6910-102403 | SCREW - #10-24 X 3/8" BUT HD 4
35 | H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 | E-2756-3 FILTER - FERRITE CORE 4
37 | E-3264-11 CIRCUIT BREAKER - 10A (CB4 & 7) 1
38 | E-1214-63 CONNECTOR-1/4" NON-INS RING 1
39 | EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR 1
40 | EE-2769-19 CABLE ASSEMBLY - CUT SOLENOID 1

73



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES Qry
41 | EE-3105 CABLE ASSEMBLY - ENCODER 1
42 | EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN 1
43 | EE-2770 PROXIMITY SWITCH ASSEMBLY - KNIFE LATCH 1
44 | EE-2770-4 PROXIMITY SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18 GA. GRN/YEL MTW 14" TOTAL 1
50 | E-1356-131 LABEL - TERMINAL BLOCK 1
51 | E-1356-132 LABEL - TERMINAL BLOCK 1
52 | E-1163-10 WIRE - #20 GA. BLACK MTW 144" TOTAL 1
53 | E-2507-2 FIXED BRIDGE - TERMINAL BLOCK - 2 POLE 1
54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW 118" TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW 418" TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 16
61 | EE-3359 ASSEMBLY - ELECT. EYE 1
62 | EE-2769-3 CABLE ASSEMBLY - ADJUST. PRESS SOL. 1
63 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
64 | S-1781-42 LABEL - GROUND SYMBOL, SECONDARY 1
65 | S-1781-197 LABEL - GROUND SYMBOL, PRIMARY 1
66 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW 62" TOTAL 1
71 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 2
72 | E-2330-3 FUSE - 2A SB, GLASS METRIC (PCF1 & PCF4) 2
73 | E-2330-5 FUSE - 3.15A SLO-BLO, GLASS METRIC (PCF2) 1
74 | E-2330-7 FUSE - 5A SLO-BLO, GLASS METRIC (PCF3) 1
75 | E-1736-2 QUENCHARC (QA2) 1
76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 SCREW - 1/4-20 X 1/2 BUT HD CAP 2
78 | K-3548 KIT - CUT BUTTONS, STANDARD REF
79 | K-3346 KIT- CUT BUTTONS, ERGO REF

74




4.0 Schematics & Parts Lists

4.32 Power Panel Assembly — Standard Cut Switches w/Tilt Shield and

Fuses

- Two hand control with tilt shield

EE-2765-5 Rev. “H”

@
&
® P

"SYIMNNC H3HLO TV
IAON3IY — Q343dNNr 38 GINOHS OZH ANV
LIH (Z 2 L SNId) .ZIH, . LLH, S¥30V3H 310N

75



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

TILT SHIELD RELAY DETAIL MOTOR STARTER DETAIL
SCALE: 2X SCALE: 2X
H R
—42—{3@ OF |36, 5-42A 31 = SR,
41 5 D% e (B TA 50 20 IZI% 5 @52
~65 i = 5 ot - YR
Cos__ls@ 05 |e 164~ S0 414 =T f?g
Q3 %@\ 3
4 57
Nzl
EE F2 lé/@
Sl _F6 [
27 ’
'S VIEW "A”

41]40[39]36[35[39[35]A[B [16)\C [D

[p]22]a3]a2

L {S|S|S|S|S|S|S|S|S|S|S|S|S|S|S|S
" Fololo|o]o]|o]ofol@ ® SJco[e S &

[

NCEEEEEEEEEEERRERR

—volvvlev|eriv]ov|ec|oc|selselselv B [91] D] a

S

5'd &

TRANSFORMER COLOR CODE
TRANSFORMER COLOR CODE 12
WIRE WIRE
T1 COLOR NO.
WIRE WIRE BLACK 26
COLOR NO. BLACK/YELLOW 168
BLACK 27 BLACK/RED 16D
BLACK /YELLOW 16A BLUE 9
BLACK /RED 16C BLUE/YELLOW 10
WHITE 35 BLUE 11
YELLOW 34 RED 8
RED 33 RED/YELLOW 7
GREEN _ RED 6

76



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QTY
1 43006-2 PANEL - ELECTRICAL 1
2 EE-2807-2 P.C.B. ASSEMBLY - CONTROLLER 1
3 E-2805-6 STARTER - CONTACTOR 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. 1
11 S-1350-16 STRAIN RELIEF - CABLE 11
12 E-1977-13 RAIL - TERMINAL BLOCK, 6" LONG 1
13 E-1974-9 FUSE BLOCK - TERMINAL MOUNT, GLASS FUSE 2
14 E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 E-1974-10 FUSE HOLDER - RAIL MOUNT, MIDGET 2
16 E-2070-1 END BRACKET - TERMINAL BLOCK 4
17 E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 16
18 E-1736-2 QUENCHARC - WIRE LEADS (QA1) 2
19 E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 2
20 E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 2
24 E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
25 S-1694 CABLETIE 7
26 E-889-12 FUSE - GLASS, 1/2A T "F5" 1
27 E-889 FUSE - GLASS, 1-1/4AT "F6" 1
28 E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 H-6910-63203 | SCREW - #6-32 X 3/8" BUT HD 10
30 H-6423-#6 NUT - #6-32 HEX 6
31 H-7324-#6 WASHER - #6 INT. TOOTHLOCK 16
32 H-6910-83204 | SCREW - #8-32 X 1/2" BUT 14
33 H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 H-6910-102403 | SCREW - #10-24 X 3/8" BUT HD 4
35 H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 E-2756-3 FILTER - FERRITE CORE 4
37

38 E-1214-64 CONNECTOR-1/4" NON-INS RING 1
39 EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR 1
40 EE-2769 CABLE ASSEMBLY - CUT SOLENOID 1
41 EE-3105 CABLE ASSEMBLY - ENCODER 1
42 EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN 1
43 EE-2770 PROXIMITY SWITCH ASSEMBLY - KNIFE LATCH 1

77



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QTY
44 | EE-2770-4 PROXIMITY SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18GA. GRN/YEL MTW 14" LONG 1
50 | E-1356-131 LABEL - TERMINAL BLOCK 1
51 | E-1356-132 LABEL - TERMINAL BLOCK 1
52 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 17
53

54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW 121" TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW 466" TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-2403-11 RELAY - CONTACTOR (24VAC COIL) 1
61 | EE-3436 CABLE ASSEMBLY - SHIELD SWITCH 1
62

63

64 | S-1781-42 LABEL - GROUND SYMBOL, SECONDARY 1
65 | S-1781-197 LABEL - GROUND SYMBOL, PRIMARY 1
66 | K-3548 KIT - CUT SWITCH ASSEMBLY 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW 62" TOTAL 1
71 | E-2756-6 FILTER - FERRITE CORE 2
72 | E-2330-3 FUSE - 2A SB, GLASS METRIC (PCF1&4) 2
73 | E-2330-5 FUSE - 3.15A SLO-BLO, GLASS METRIC (PCF2) 1
74 | E-2330-7 FUSE - 5A SLO-BLO, GLASS METRIC (PCF3) 1
75

76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 SCREW - 1/4-20 X 1/2 BUT HD CAP 2
78 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 2
79 | E-1599-11 IC - 32 PIN PACKAGE (BLANK) 1
80 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
81 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
82 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
83 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
84 | E-2066-2 HEADER - 2 POS (PHOENIX) 1
85 | E-2066-3 HEADER - 3 POS (PHOENIX) 1
86 | EE-2769-3 CABLE ASSEMBLY - ADJUST. PRESS SOL. 1

78




4.0 Schematics & Parts Lists

4.33 Power Panel Assembly — Standard Cut Switches w/Tilt Shield and
circuit breakers

EE-2765-8 Rev. “A” - Two hand control with tilt shield

\z'zz —ak
N ¥3IM0d —[F}
@9 €] MEYO) & cB4| ©
A Mo [ [cer[e
~J 1
O e
L
'E' & 1) I~ 8“:
- m;
le

|

|
PCF5
H108

19;

2

35[51

@)

o u.ﬁ<_
E—
u

AND H20 SHOULD BE JUMPERED — REMOVE

ALL OTHER JUMPERS.

NOTE: HEADERS "H11","H12"” (PINS 1 & 2), H17

BX:)
()

Power Panel Assembly (cont.)

79



4.0 Schematics & Parts Lists

TILT SHIELD RELAY  DETAIL

SCALE: 2X
A
—47 5 OF |36, g-42A
41 z D% sl IO aTA 99
=65 3 ] 1 64 =
Cos__ls@® 08 | :%_} 64030

cB5| ©[]

it

cBe| © [

DEEEE

S[S|S[S|S(S|S

I
OIS

2

~
A\
[36]35]3

2

o

o
2|19

oflof[ofofo|cfclo[@ S Qe[S S
Z]
3

T
volvylev|Zv|iv|ov|ec|ar|sefce(csefv B [91f{D]a

NNNNNSINNIN

[6]22[a3]22[2140[30

=

Slelelele
HS

MOTOR STARTER DETAIL

SCALE: 2X

57

Z0 |/@é

37
32

41A

ONel €1 21 11

23
5
o
=39
39

(D

1U®

SJA|B[16A\C[D

31)30

VIEW "A”

XN

TRANSFORMER COLOR CODE

TRANSFORMER COLOR CODE 12
WIRE WIRE
11 COLOR NO.
WIRE WIRE BLACK 26
COLOR NO. BLACK/YELLOW 168
BLACK 27 BLACK/RED 16D
BLACK /YELLOW 16A BLUE g
BLACK/RED 16C BLUE/YELLOW 10
WHITE 35 BLUE 11
YELLOW 34 RED 8
RED 33 RED/YELLOW 7
GREEN - RED 6

6

80



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES Qry
1 43006-2 PANEL - ELECTRICAL 1
2 EE-2807-2 P.C.B. ASSEMBLY - CONTROLLER 1
3 E-2805-6 STARTER - CONTACTOR 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 | E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. 1
11 | S-1350-16 STRAIN RELIEF - CABLE 11
12 | E-1977-13 RAIL - TERMINAL BLOCK, 6" LONG 1
13 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
14 | E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 | E-1599-11 IC - 32 PIN PACKAGE (BLANK) 1
16 | E-2070-1 END BRACKET - TERMINAL BLOCK 3
17 | E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 16
18 | E-1736-2 QUENCHARC - WIRE LEADS (QA1) 1
19 | E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 2
20 | E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 | E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 | E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 | E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 2
24 | E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
25 | S-1694 CABLE TIE 7
26 | E-3264 CIRCUIT BREAKER - 1/2A (CB5) 1
27 | E-3264-1 CIRCUIT BREAKER - 1A (CB6) 1
28 | E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 | H-6910-63203 SCREW - #6-32 X 3/8" BUT HD 10
30 | H-6423-#6 NUT - #6-32 HEX 6
31 | H-7324-#6 WASHER - #6 INT. TOOTHLOCK 16
32 | H-6910-83204 SCREW - #8-32 X 1/2" BUT 14
33 | H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 | H-6910-102403 SCREW - #10-24 X 3/8" BUT HD 4
35 | H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 | E-2756-3 FILTER - FERRITE CORE 4
37 | EE-2769-3 CABLE ASSEMBLY - ADJUST. PRESS SOL. 1
38 | E-1214-64 CONNECTOR-1/4" NON-INS RING 1
39 | EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR 1
40 | EE-2769 CABLE ASSEMBLY - CUT SOLENOID 1

81



4.0 Schematics & Parts Lists

Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QTyY
41 | EE-3105 CABLE ASSEMBLY - ENCODER 1
42 | EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN 1
43 | EE-2770 PROXIMITY SWITCH ASSEMBLY - KNIFE LATCH 1
44 | EE-2770-4 PROXIMITY SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18GA. GRN/YEL MTW 14" LONG 1
50 | E-1356-131 LABEL - TERMINAL BLOCK 1
51 | E-1356-132 LABEL - TERMINAL BLOCK 1
52 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 17
53 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW 121" TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW 466" TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-2403-11 RELAY - CONTACTOR (24VAC/DC COIL) 1
61 | EE-3436 CABLE ASSEMBLY - SHIELD SWITCH 1
62 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
63 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
64 | S-1781-42 LABEL - GROUND SYMBOL, SECONDARY 1
65 |S-1781-197 LABEL - GROUND SYMBOL, PRIMARY 1
66 | K-3548 CUT SWITCH ASSEMBLY 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW 62" TOTAL 1
71 | E-2756-6 FILTER - FERRITE CORE 2
72 | E-2330-3 FUSE - 2A SB, GLASS METRIC (PCF1&4) 2
73 | E-2330-5 FUSE - 3.15A SLO-BLO, GLASS METRIC (PCF2) 1
74 | E-2330-7 FUSE - 5A SLO-BLO, GLASS METRIC (PCF3) 1
75 | E-2066-2 HEADER - 2 POS (PHOENIX) 1
76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 SCREW - 1/4-20 X 1/2 BUT HD CAP 2
78 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 2
79 | E-2066-3 HEADER - 3 POS (PHOENIX) 1
80 | E-3264-11 CIRCUIT BREAKER - 10A (CB4 & CB7) 2

82




4.0 Schematics & Parts Lists

4.34 Power Panel Assembly — Standard cut Switches w/TC Option

EE-3507 Rev. “B” TC Power panel assembly with fuses

INSTALL INTO EITHER H10 OR H11 HEADER

INSTALLED;

\\_@
(N
N
{8 rower v
\ S 2221
— 17.18.19.20 .
HYD. Curl SOL.
FALSE CLAWP

99'€9'
XOHd df 34N

3

Ly’

XO¥d HOLVT 34IN:

95°9€°S6|

3 63H11 H16 20 Jmﬂw
-ﬂ
® rr
443354 33
Q)27 [, "eq@
T Ti
A
(LINE LITE & 24v CONTROL) mmﬂv&« (58)
PCF3

)

©

3
He B 20s Huta T3

75
@) [ GOrresmre eurees o ﬁx@

T T
N_ 3
35[51 6
1) J)
EE-3507 35
Gl e

2

HOLY] 34IN:

SLHO 3NN ¥ 318V)

] %@M@

COPPER GROUND
STRAP (REF. FROM
CONTROL CONSOLE)

56,63.64

LOOSE ENDS TO ATTACH
HEADER ON TC DISPLAY

_l KNIFE DOWN PROX

TO

83



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

13

| SF
27126

c@@@o

o[ @|e[® ol

> D)@ ©

o @|o|® o @
)>@o®</.
EEAZINIE 53

o 0lefe g

ERENIE ez"ab
EIRRIE @
ERNIE

EARNE @
SERIE

il @@r/.

[

TRANSFORMER COLOR CODE
11
WIRE WIRE
COLOR NO.
BLACK 27
BLACK/YELLOW 16A
BLACK/RED 16C
WHITE 35
YELLOW 34
RED 33
GREEN -
12
WIRE WIRE
COLOR NO.
BLACK 26
BLACK/YELLOW 168
BLACK/RED 16D
BLUE 9
BLUE/YELLOW 10
BLUE 11
RED 8
RED/YELLOW 7
RED 6

84



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QrTy
1 43006-2 PANEL - ELECTRICAL 1
2 EE-3432-2 P.C.B. ASSEMBLY - TC I/O 1
3 E-2805-6 STARTER - CONTACTOR 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 | E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. 1
11 | S-1350-16 STRAIN RELIEF - CABLE 10
12 | E-1977-18 RAIL - TERMINAL BLOCK, 6-1/2" LONG 1
13 | E-1974-9 FUSE BLOCK - TERMINAL MOUNT, GLASS FUSE 2
14 | E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 | E-1974-10 FUSE HOLDER - RAIL MOUNT, MIDGET 2
16 | E-2070-1 END BRACKET - TERMINAL BLOCK 4
17 | E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 12
18 | EE-3460-1 CABLE ASSEMBLY - 'CAN ' PLUG 1
19 | E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 1
20 | E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 | E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 | E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 | E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 2
24 | E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
25 | S5-1694 CABLE TIE 7
26 | E-889-12 FUSE - GLASS, 1/2AT "F5" 1
27 | E-889 FUSE - GLASS, 1-1/4AT "F6" 1
28 | E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 | H-6910-63203 SCREW - #6-32 X 3/8" BUT HD 8
30 | H-6423-#6 NUT - #6-32 HEX 6
31 | H-7324-#6 WASHER - #6 INT. TOOTHLOCK 14
32 | H-6910-83204 SCREW - #8-32 X 1/2" BUT 14
33 | H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 | H-6910-102403 SCREW - #10-24 X 3/8" BUT HD 4
35 | H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 | E-2756-3 FILTER - FERRITE CORE 4
37

38 | E-1214-63 CONNECTOR-1/4" NON-INS RING

39 | EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR

40 | EE-2769-19 CABLE ASSEMBLY - CUT SOLENOID

85



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QrTy
41 | EE-3105 CABLE ASSEMBLY - ENCODER 1
42 | EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN 1
43 | EE-2770 PROXIMITY SWITCH ASSEMBLY - KNIFE LATCH 1
44 | EE-2770-4 PROXIMITY SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18 GA. GRN/YEL MTW 14" TOTAL 1
50 | E-1356-131 LABEL - TERMINAL BLOCK 1
51 | E-1356-132 LABEL - TERMINAL BLOCK 1
52 | E-1163-10 WIRE - #20 GA. BLACK MTW 125" TOTAL 1
53 | E-2507-2 FIXED BRIDGE - TERMINAL BLOCK - 2 POLE 1
54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW 186" TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW 302" TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 16
61 | EE-3359 ASSEMBLY - ELECT. EYE 1
62

63

64 | S-1781-42 LABEL - GROUND SYMBOL, SECONDARY 1
65 | S-1781-197 LABEL - GROUND SYMBOL, PRIMARY 1
66 | EE-2770-7 PROXIMITY ASSEMBLY - FALSE CLAMP "F" 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW 38" TOTAL 1
71

72 | E-2330-3 FUSE - 2A SB, GLASS METRIC (PCF1 & PCF4) 2
73

74

75 | E-1736-2 QUENCHARC (QA2) 1
76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 SCREW - 1/4-20 X 1/2 BUT HD CAP 3
78 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 3
79

86




4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES Qry
80 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
81 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
82 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
83 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
84 | 5-1694-2 CABLE TIE - #10 SCREW MOUNT 1
85 | E-2066-3 CONNECTOR - PLUG IN PCB TERM. 3 POLE 2
86 | EE-2769-3 CABLE ASSEMBLY - ADJUST. PRESS SOL. 1
87 | EE-2855-15 CABLE ASSEMBLY - RIBBON, 20 PIN REF
88 | EE-2855-16 CABLE ASSEMBLY - RIBBON, 14 PIN REF
89 | H-6993-510 WASHER - 5/16 X 1-1/4 FENDER 1
90 | K-3548-1 KIT - CUT BUTTONS, STANDARD 200TC REF
91 | K-3346-3 KIT- CUT BUTTONS, ERGO REF

87



4.0 Schematics & Parts Lists

NOTES

88



4.0 Schematics & Parts Lists

4.35 Power Panel Assembly — Standard cut Switches w/TC Option

EE-3507-1 Rev. “B” TC Power panel assembly with circuit breakers

HYD. UP PROX
61,65,64

CLANMP UP PROX
62,6364

INSTALL INTO EITHER H10 OR H11 HEADER

ADJUST, PRESS.

SET
12,18,20
51.52

©

|
4298 @BHI0 [RALL

©

63
635 03" e
U 2 | -_
/_ —— O T © 3 YT 7 mm
$/ omwu S _Mwm @ 15048 [l Jcus| eF-26— H = 28
-] 164 _wmo cee| © F-27— duo
g eTeE——1 6D —|—— 87 *
(uNE LTE & 24v cONTROL) NI 0 _Q_ﬂr = mmwf
K16/ o —_ ]
e @ N35% ey oo B0 H20g Huie wy TG
© 1l -

=
(@)
-

&

Y]
—@”
(
Co)
S|
o
>
© I
L
[
I
|
IS
a3

L¥'GE|
HOLYT 34N

79'£9'65|
9£'9€ 'S¢ |

XO0¥d HOLYT 33INX

oy
XOMd dN 3N

O
9
@&

90
9@

COPPER GROUND
STRAP (REF. FROM
CONTROL CONSOLE)

(1)

(2

(3

\ )
LOOSE ENDS TO ATTACH TO

HEADER ON TC DISPLAY

89



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

13

elelelae|e

—o|lo|lo|o|o(® Sfo|o|O O
1

Slele
S
j

VIEW "A”

aolea
||

2

64144]43|40[36|35|35]A [B |16)\C | D

HENNNSNSNNNSINSNIS

—volvv|ev|ov]og|selselv[a[91][d]a

==

[

TRANSFORMER COLOR CODE
17
WIRE WIRE
COLOR NO.
BLACK 27
BLACK/YELLOW 16A
BLACK/RED 16C
WHITE 35
YELLOW 34
RED 33
GREEN -
12
WIRE WIRE
COLOR NO.
BLACK 26
BLACK/YELLOW 168
BLACK/RED 16D
BLUE 9
BLUE/YELLOW 10
BLUE 11
RED 8
RED/YELLOW 7
RED 6

90



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QrTy
1 43006-2 PANEL - ELECTRICAL 1
2 EE-3432-2 P.C.B. ASSEMBLY - TC I/O 1
3 E-2805-6 STARTER - CONTACTOR 1
4 E-1429-14 WIRE DUCT - 13-1/2" LONG 1
5 E-2719-14 COVER - WIRE DUCT, 13-1/2" LONG 1
6 47157-7 P.C.B. COVER - CLEAR 1
7 E-2730-3 FILTER - EMI, PANEL MOUNT 1
8 EE-2770-1 PROXIMITY ASSEMBLY - HYDRUALIC UP 1
9 E-2742-6 TRANSFORMER - 120/208/230V, 12/24V SEC. 1
10 | E-2742-5 TRANSFORMER - 120/230V PRIM., 16/24V SEC. | 1
11 | S-1350-16 STRAIN RELIEF - CABLE 10
12 | E-1977-18 RAIL - TERMINAL BLOCK, 6-1/2" LONG 1
13 | E-3462 CIRCUIT BREAKER - 1/2A (CBS5) 1
14 | E-1152-43 STAND-OFF - 2" LONG, #6-32 THR'D 2
15 | E-3462-1 CIRCUIT BREAKER - 1A (CB6) 1
16 | E-2070-1 END BRACKET - TERMINAL BLOCK 4
17 | E-2068-8 TERMINAL BLOCK - THROUGH, #10 GA. 12
18 | EE-3460-1 CABLE ASSEMBLY - 'CAN ' PLUG 1
19 | E-2507-3 FIXED BRIDGE - TERMINAL BLOCK - 3 POLE 1
20 | E-1584-51 LABEL - TRANSFORMER, "T1" 1
21 | E-1584-52 LABEL - TRANSFORMER, "T2" 1
22 | E-1152-56 STAND-OFF - 1/2" LONG, #6-32 THR'D 6
23 | E-2066-10 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 2
24 | E-2066-4 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
25 | S5-1694 CABLE TIE 7
26 | E-3264-13 CIRCUIT BREAKER - 13A (CB4 & 7) 50/60HZ 2
27 | E-2864 SEPARATOR PLATE - TERMINAL BLOCK 1
28 | E-1584-() LABEL - PART NUMBER/ REVISION LEVEL 1
29 | H-6910-63203 SCREW - #6-32 X 3/8" BUT HD 8
30 | H-6423-#6 NUT - #6-32 HEX 6
31 | H-7324-#6 WASHER - #6 INT. TOOTHLOCK 14
32 | H-6910-83204 SCREW - #8-32 X 1/2" BUT 14
33 | H-7324-#8 WASHER - #8 INT. TOOTHLOCK 14
34 | H-6910-102403 SCREW - #10-24 X 3/8" BUT HD 4
35 | H-7324-#10 WASHER - #10 INT. TOOTHLOCK 4
36 | E-2756-3 FILTER - FERRITE CORE 4
37 | E-1736-2 QUENCHARC (QA2) 1
38 | E-1214-63 CONNECTOR-1/4" NON-INS RING 1
39 | EE-3106 CABLE ASSEMBLY - BACKGAGE MOTOR 1
40 | EE-2769-19 CABLE ASSEMBLY - CUT SOLENOID 1

91



4.0 Schematics & Parts Lists

TC Power Panel Assembly (cont.)

NO. | PART NO. DESCRIPTION OF ACCESSORIES QrTy
41 | EE-3105 CABLE ASSEMBLY - ENCODER 1
42 | EE-2770-3 PROXIMITY SWITCH ASSEMBLY - KNIFE DOWN 1
43 | EE-2770 PROXIMITY SWITCH ASSEMBLY - KNIFE LATCH 1
44 | EE-2770-4 PROXIMITY SWITCH ASSEMBLY - KNIFE UP 1
45 | EE-2770-2 PROXIMITY SWITCH ASSEMBLY - CLAMP UP 1
46 | EE-2775 CABLE ASSEMBLY - KNIFE LATCH 1
47 | E-2066-12 CONNECTOR - PLUG-IN PCB TERM. BLOCK 1
48 | EE-1688-1 CABLE ASSEMBLY - PRESET 1
49 | E-2743 WIRE - #18 GA. GRN/YEL MTW 14" TOTAL 1
50 | E-1356-131 LABEL - TERMINAL BLOCK 1
51 | E-1356-132 LABEL - TERMINAL BLOCK 1
52 | E-1163-10 WIRE - #20 GA. BLACK MTW 125" TOTAL 1
53 | E-2507-2 FIXED BRIDGE - TERMINAL BLOCK - 2 POLE 1
54 | E-1977-3 RAIL - TERMINAL BLOCK, 3" LONG 1
55 | E-849-R WIRE - #16 GA. RED MTW 186" TOTAL 1
56 | E-709-R WIRE - #18 GA. RED MTW 302" TOTAL 1
57 | E-1214-9 CONNECTOR - #8 INS. RING 1
58 | E-1214-54 CONNECTOR - 1/4" FULLY INS. MALE Q.D. 3
59 | E-1214-49 CONNECTOR - 1/4" FULLY INS. FEMALE Q.D. 4
60 | E-1214-4 CONNECTOR - #8 INS. LOCKING FORK 16
61 | EE-3359 ASSEMBLY - ELECT. EYE 1
62 | E-2330-3 FUSE - 2A SB, GLASS METRIC (PCF1 & PCF4) 2
63 | 5-1694-2 CABLE TIE - #10 SCREW MOUNT 1
64 | S-1781-42 LABEL - GROUND SYMBOL, SECONDARY 1
65 | S-1781-197 LABEL - GROUND SYMBOL, PRIMARY 1
66 | EE-2770-7 PROXIMITY ASSEMBLY - FALSE CLAMP "F" 1
67 | E-2066-8 CONNECTOR - PLUG IN PCB TERMINAL BLOCK 1
68 | E-1429-15 WIRE DUCT - 10-3/4" LONG 1
69 | E-2719-15 COVER - WIRE DUCT, 10-3/4" LONG 1
70 | E-702-R WIRE - #14 GA. RED MTW 38" TOTAL 1
71 | S-1781-35 LABEL - CAUTION, ELECTRICAL SHOCK 1
72 | E-2066-5 CONNECTOR - PLUG IN PCB TERM. 5 POLE 1
73 | E-2066-3 CONNECTOR - PLUG IN PCB TERM. 3 POLE 2
74 | E-2376-8 CONTACTOR - AUX. (1) N.O. (1) N.C.) 1
75 | EE-2769-3 CABLE ASSEMBLY - ADJUST. PRESS SOL. 1
76 | E-1453-6 SHRINK TUBING - 1/8" DIA., 1" LONG 2
77 | H-6910-404 | SCREW - 1/4-20 X 1/2 BUT HD CAP 3
78 | H-7324-8 WASHER - 1/4" INT. TOOTHLOCK 3
79 | H-6993-510 | WASHER - 5/16 X 1-1/4 FENDER 1
80 | EE-2855-15 | CABLE ASSEMBLY - RIBBON, 20 PIN REF

92




4.0 Schematics & Parts Lists

4.36 KIT — Field Up-grade — “TC’ Option

EE-3475 Rev. “J” - Two hand control with elec. Eyes (TC Option)

INSTALL INTO EITHER H10 OR H11 HEADER °e v

® o )@
4

LUNE UTE & 24v CONTROL)

o Je

98¢
L=

[e]o

(3.154)

PCF2

©®

L
©
0

COPPER GROUND STRAP
(REF — FROM CONTROL
CONSOLE)

Onbe

/V/room_m END ATTACHES TO HEADER ON TC DISPLAY

REMOVE THIS PLUG AND THE
#35 AND #36 WIRES.

93



4.0 Schematics & Parts Lists

NOTES:
1) REMOVE THE MAIN PC BOARD (EE-2807-2)

AND REPLACE WITH ITEM #2.

2) ALL OF THE WIRED PLUGS PLUG INTO THE

THE BOTTOM OF THE STRAIN RELIEF AND THEN ROUTE THE

LOOSE WIRES AS FOLLOWS;
WIRE #58 TO PCB HEADER 'H5-8’

Kit — Field Up-Grade — (TC) Option (cont.)

WIRE #64 TO PCB HEADER 'H4' PINS 1 THRU 4
WIRE #63 TO PCB HEADER 'H4' PINS 5 THRU 8

SAME SPOT ON THE NEW PCB AS THEY DID EE-2765-7
ON THE OLD PCB. W/ELEC. EYES
3) TRANSFER ALL OF THE OLD FUSES TO THE SAME —
LOCATIONS ON THE, NEW_BOARD EXCEPT FOR FUSES
PCF2" AND "PCF4" — REPLACE THESE TWO FUSES CB5
WITH THE NEW SUPPLIED FUSES ITEMS #13 & #14.
4) PLUG ITEM #7 (CAN PLUG) INTO HEADER #10 OR #11 -
CABLE TIE TO THE PANEL AS SHOWN AND CB6
HANG OFF THE FRONT OF THE PANEL. EAG NS
o) @ ol
5) MOVE THE JUMPER ON HEADER #16 SO THAT M
PINS 1 AND 2 ARE JUMPED. [ @lo (0]
I}smlp BACK THE WIRE INSULATION 1/4”, EACH END. et
WIRE TAG ONE WIRE #23 AND INSERT INTO FUSE broleols s
HOLDER F4 OR THE STARTER TERMINAL 'L1'. JTololo e
WIRE TAG THE OTHER WIRE #24 AND INSERT INTO ollo
FUSE HOLDER F7 OR THE STARTER TERMINAL 'LZ’. SIDRIE
EIABNIE
DO NOT TIGTHEN THE SCREW UNTIL THE GROUND STRAP [Blolo]® ]
FROM THE CONTROL CONSOLE IS INSTALLED. [ MM @]
8> SNAP THE SUPPLIED STRAIN RELIEF (TTEM #12) INTO THE
OPEN HOLE ON THE UPPER RIGHT HAND CORNER OF THE
POWER PANEL — AS SHOWN.
INSTALL THE FALSE CLAMP PROX. ASM. (ITEM #4) UP THRU N

NO PART NO. DESCRIPTION OF ACCESSORIES QTy
1 | EE=2765-2 or 7 PANEL ASSEMBLY — ELECTRICAL W/EYES ref
2 | EE-3432-2 P.C.B. ASSEMBLY - TC 1/0 1
3 | E-2066-5 CONNECTOR — PLUG IN PCB TERM. 5 POLE 1
4 | EE-2770-7 PROX. ASSEMBLY — FALSE CLAMP "F”" 1
5 | EE-2855-15 CABLE ASSEMBLY - RIBBON, 20 PIN REF
6 | EE—2855-16 CABLE ASSEMBLY — RIBBON, 14 PIN REF
7 | EE-3460-1 CABLE ASSEMBLY — 'CAN ' PLUG 1
8 | H-6910-102403 SCREW — #10-24 X 3/8" BUT HD 1
9 |S-1694-2 CABLE TIE — SCREW DOWN 1
10 | E-849-R WIRE — #16GA. RED MTW 34" LONG 2
11 | S—1350-16 STRAIN RELIEF — CABLE 1
12 | E-2330-3 FUSE - 2A SB METRIC (PCF4) 1
13 | E=2330-7 FUSE - 3.15A SB METRIC (PCF2) 1
14 | H-6910-404 SCREW - 1/4-20 X 1/2 BUT HD CAP 1
15 | H=7423-8 WASHER - 1/4 INT. TOOTHLOCK 1
16 | H-6993-510 WASHER - 5/16 X 1-1/4 FENDER 1
17 | E-3483-1 SCHEMATIC — BASIC MACH. — TC (PRINT ONLY)| 1
18 | EE-3475 INSTRUCTIONS (PRINT ONLY) | 1

94



4.0 Schematics & Parts Lists

4.37 Control Console Assembly — Backlit Display

EE-3035-2 Rev. “G - Standard”

>N

D

FERRITE
FILTER h

xmﬂ.l\ |9 | @ @ HOLD HIDDEN KEY

E-3038-2 USE RIGHT ARROW TO LIGHTEN
FROM POWER REV. XX USE LEFT ARROW TO DARKEN

PANEL (]
- N

FERRITE
FILTER

\@

&)
oTo—

)
e NO. PART NO. DESCRIPTION OF ACCESSORIES Qry
a 1 | 43102 PANEL — CONTROL CONSOLE 1
2 | 43066 STRAIN RELIEF - RIBBON CABLE 1
3 | EE-28B55-12 RIBBON CABLE ASM. - KEYPAD, 14 COND. 1
4 | EE-2855-24 RIBBON CABLE ASM. — DISPLAY, 20 COND. 1
14 6 | EE-3439-1 PCB BACKER ASM. — LCD DISPLAY 1
7 | E-2743 WIRE - #18 GA. GRN/YEL EURO GND. 22" LONG| 1
9 | E-1584-( ) LABEL - ASM. NO./REV. LEVEL 1
12 | E-1152-58 STAND-OFF - 1" LONG 4
13 | S-1781-42 LABEL - GROUND SYMBOL 1
14 | H-6423-#6 NUT - #6-32 HEX 4
N Il 16 | E-1214-10 CONNECTOR — #6 INS. RING (14-18 GA) 1
b ) 17 | E-1214-564 CONNECTOR — 1/4" NON-INS. RING 1

95




4.0 Schematics & Parts Lists

4.38 Control Console Assembly — Touch Control ‘TC’

EE-3456-3 Rev. “D” - Optional

{0

TC

ToushCantral

GND STRAP

MOVE THIS WIRE TO THE CORRECT

B8H18 VOLTAGE FOR THE MACHINE. (REF)

3

il

o

#23 TO COM. (REF)

NO. PART NO. DESCRIPTION OF ACCESSORIES QY
1 | ee-3471 PANEL ASM. — FRONT CONTROL, TC 1
2 | E-1584—( ) LABEL — ASM. NO./REV. LEVEL 1
3 | 4a7701-4 TC PANEL INSERT — TITAN 2008 1
4
5 | E-2743 WIRE - #1B GA. YEL/GREEN MTW 27" LONG 1
6 | E-1214-2 CONNECTOR — #6 INS. RING 1
7 | E-1214-64 CONNECTOR — 1/4" NON- INS. RING 1
8 | EE-2855-15 RIBBON CABLE ASM. - 20 POS. 1
9 | EE-2855-16 RIBBON CABLE ASM. - 14 POS. 1

96



4.0 Schematics & Parts Lists

4.39 Knife Latch Assembly

41120-4, Rev. B

/6

=

1) LINK AND RETAINER

ATTACH SPRING TO
PIN IN BLOCK

13 e L
LUSH VIHEN SOLENOID
S ENERGIZED

OSITION THE LINK
CHAIN PINS SO THEY
ARE INLINE WITH THE
SOLENOID WHEN
EXTENDED

(3) LINKS AND REFA\NER—\
I

(1) LN
I

2

‘g

DJUST SOLENOID IN THIS DIRECTION
SO THAT THE NYLON SCREW HEAD

IS FLUSH WITH THE BLOCK (AS SHOWN)
WHEN THE SOLENOID IS ENERGIZED

S
secTion: A—A
NO. |PART NO. DESCRIPTION Qry
1 |11288-28 WASHER/SPACER 5
2 141112-2 ASSEMBLY - KNIFE LATCH BLOCK 1
3 41115-2 PLATE- KNIFE LATCH 1
4 |41116-3 ROD- KNIFE LATCH 1
5 [41117-1 SPRING - EXTENSION 1
6 47553-2 LINK ASSEMBLY- KNIFE LATCH 1
7 147567 LINK - CHAIN 1
8 147567 LINK - CHAIN 1
9 |E-974-3 SOLENOID 1
10 |H-5247-4 NUT - 1/4-20 FLEX LOCK 1
11 |H-5254-510 SCREW - 5/16 X 1-1/4 SHSS 1
12 |H-6424-4 NUT - 1/4-20 HEX JAM 1
13 |H-6451-0500 RING - EXTERNAL GRIPPING 1
14 |H-6880-83206 SCREW - #8-32 X 3/8 NYLON ROUND HD MACH 1
15 |H-6909-83203 SCREW - #8-32 X 3/8" FLAT HEAD CAP 4
16 [H-6910-412 SCREW - 1/4-20 X 1-1/2 BUTTON HEAD CAP 1
17 |H-6910-83203 SCREW - #8-32 X 3/8 BUTTON HEAD CAP 4
18 |H-7321-N8 WASHER - #8 SAE PLAIN 4
19 |H-7324-N8 WASHER - #8 INT TOOTH 4
20 |S-1810-9 O-RING 1

97



4.0 Schematics & Parts Lists

4.40 Line Light Assembly — LED’s

EE-3081-1 Rev. “C”

9 A4 TYIIN ML WHO 001 — ¥OLSIS3Y 0L-8¢LL—3 | 9-1y
zL Q3SSN441I0-NON ¥v310 d3d — Q31 6L—86GL—3 | ¢l—11
4 YOOYNL ‘OILSY1d — 3001d £=9vLL—-3 | v—1d
L 0SIA MOIND 3WW34 . ¥/L — ¥OLOINNOD [y—v1lZL—3 12
L (GS#) ONOT ,9¢ MOVIg VO 0Zf — 3dIm ylle—3 ¢
L (9¢#) ONOT ,9 MOvig 'vO 0Z# — 3JdIm 11E—3 4
L IHOIT 3N — Qyvod O'd L—180¢—3 L
ALO S3IYOSSIOIV 40 NOILdI¥OSIA ‘ON L¥vd ‘ON

04 2a
ot 1y 2y vy 79
@ @ Wil = }@ g R jmm e
B8 - wE e may - —wee e
11 4 1 i g1 91 L1 87 61 0L AR AN
INIT LND —7

98



4.0 Schematics & Parts Lists

4.41 Cut Button Assembly

EE-2851-3 Rev. “F

-
o = \°
=

C )

NO. PART NO. DESCRIPTION OF ACCESSORIES QTY
1 116566-1 BOX — PUSHBUTTON 1
2 | E=3127-4 SWITCH - MUSHROOM PUSHBUTTON 1
3 | 5-1350-16 STRAIN RELIEF — CABLE 1

99



4.0 Schematics & Parts Lists

4.42 Fuse Value and Function

FUSE CMC FUSE FUSE
LOCATIONS VALUE/TYPE CIRCUIT P/N DIMENSION
Secondary Backgage
oCF1 AT o y Backgas E-2330-3 | 5mmX20mm
PCF2 3.15AT PCB Output E-2330-7 5mm X 20mm
PCF3 5AT Line Lights E-2330-5 5mm X 20mm
PCF4 2AT PWM Controls E-1075-10SB 13/32 X 1-1/2
F4 10AT Main Hot E-2330-7 5mm X 20mm
Secondary Backage
oCrs SAT o y & E-889-7 1/4 X 1-1/4
F5 1/2AT T1 Primary E-889-12 1/4 X 1-1/4
F6 1-1/4AT T2 Primary E-889 1/4 X 1-1/4
F7 10AT Main Neutral E-1075-10SB 13/32X1-1/2

T = TIME DELAY

Fuse and Circuit Breaker Values and Functions

CMC FUSE or CIRCUIT

LOCATIONS | VALUE/TYPE CIRCUIT BREAKER P/N FUSE DIMENSION
Secondary Backgage
PCF1 2AT Motor E-2330-3 5mm X 20mm
PCF2 3.15AT PCB Output E-2330-7 5mm X 20mm
PCF3 5AT Line Lights E-2330-5 5mm X 20mm
PCF4 2AT PWM Controls E-1075-10SB 13/32 X 1-1/2
CB4 10A Main Hot 60HZ Only E-3264-11 -
CB4 12A Main Hot 50HZ Only E-3264-14 -
Secondary Backage
PCFS 5AT Motor E-889-7 1/4X1-1/4
CB5 1/2A T1 Primary E-3264 -
CB6 1A T2 Primary E-3264-1 -
Main Neutral - 60HZ
CB7 10A Only E-3264-11 -
Main Neutral - 50HZ
12 E-3264-1 -
CcB7 A Only 3264-14

100




4.0 Schematics & Parts Lists

4.43 Control P.C. Assembly — Standard Machines

EE-2807-2 Rev. “F”

"H12" — JUMPER PINS 1 & 2

PROGRAMMED EPROM

(CHECK WITH CMC ENGINEERING
\ FOR PROPER REVISION LEVEL) FUSE "PCF5" 5A T
\ £-2330-7
3 opr
PPPEL FUSE "PCF1” 2 T
NN N IN INRRRyC B WOk £-2330-3
13 INT1 INSVINISVINISVE E E ¢ A IN'IN_ OUT
|1z 5v|5v|15v | ‘ B | out
| ‘ | [ | |
7 i
3 12 11 10 8 8 7 6 5 3 2 i
o Ll o
—1sv —|z-[*
BEE I (B
—1sv —| «|+ —
R | = —
+12v —| e E o E
+15v —| ofl*
2 a )
+sv—| | 8 g o
+5V —| e |
-v—| =t g o [T
+20v —| &l o - BACKGAGE DIRECTION LED
N T—Z- ] EED ) o (ON IN REVERSE)
IN 2 —| ~|"* [=] _
IN3—| «|["J880 =~ 4
- SCR LED
N a—| «f-)a8 - E‘;j /_(ON WHEN BACKGAGE
NS —p e gg a [1m) MOTOR IS ON)
IN & —| =ff*
o
N7 —| ~|)eRe e b Eﬂﬂg
ot | N SS o g of O BACKGAGE DYNAMIC BRAKE
meo— 2 g ue L Lo o@  (ON WHEN MOTOR IS OFF)
IN 10—y‘/ B Ne g%
@
"H13,H14 & H15" ﬁ L g 2 EG:J ]
NOT JUMPERED o - _ c—>= &S -
-3 [ — = g B 2
oz — 13 g2 |8
R R = Bty o E=N
w2 == o0ss 2l
ouT 5 —| @ 8
o & = s
out 7 —| — 2
AC 24V —| ©
B < > a i} ™—"H11" & "H17" JUMPERED
= S—=-{}
o SOk
] 1
PWM FUSE "PCF4” b p
£-2330-3 2A T Ww .
FUSE "PCF2" 3.15A T ACM M UNE LT '-ﬁl%“ H10" NOT JUMPERED
£-2330-5 "H20" JUMPERED 24v & oD
TABLE LT
NOTE: PCF4 FUSE IS ONLY ON BOARD WHEN UTILIZING ESZE‘U;F'E?" SAT
THE PWM FEATURE (OPTION) .

* IC CHIPS MUST BE ORDERED SEPARATELY
* IC CHIPS; EE-1766—-93 FOR TITAN 200 CUTTER W/EYES
EE—1766—94 FOR TITAN 200 CUTTER W/SHIELD

DESCRIPTION DESCRIPTION
IN 1: Left Cut Switch QUT 1: Pump Motor Sterter
IN 2: Clamp Up Limit OUT 2: Cut Relay "A”
IN 3: Hyc. Cylinder Up Limit QUT 3: Not Usec
IN 4: Knife Up Limit QUT 4: Not Usecd
IN_5: Right Cut Switch QUT 5: Not Used
IN_6: Knife Lotch OUT 6: Knife Lotch Solenoid
IN 7: Pump Motor — N.C. QUT 7: Not Used
IN 8: Not Usec
IN 9: Knife Down Limit
IN_10: Photo Electric Control Unit

101



4.0 Schematics & Parts Lists

4.44 Control P.C. Assembly — TC Machines

EE-3432-2
'CAN cable can be ]
plugged inte either
the "H1D' or 'H11’
header (PUSH LOCK
TO RELEASE)

— Header 'H16" “preset”

move jumper to match the type
of presetter on your machine
(ex.: if your machine is equiped
with g proximity swiich for the
presetter — move the jumper to

f ! move FOR ALL MACHINES = B5A SB
PROX" and "COM") (E-2330-7)
E
PPPEN
] N N INRRRNC B MOTOR
z- 2 NSV NISVINISVE E E ¢ A
=S o 5v | 5V |15V 8 —FOR ALL TITANS = 2A SB
1] ‘\“\HH\‘ (E-2330-3)
@ =" g @@
—15V — | £~ H2
S| gan
—isv — | ¢ zz=
v — N :ia me H‘\O
+15V — | RE3
+15v — | @ -
15V — /BACKGAGE MOTOR POWER (GRN)
| o= BROX (ON WHEN MOTOR IS ON)
Zav | e SobEe BACKGAGE DIRECTION LED (YEL)
420V — | @ T /(ON IN' REVERSE)
N — |E Q"IN 1 (VEL) Blinking (red)
N2 — | » "IN 2 (YEL) communicating /BACKCAGE DYNAMIC BRAKE (RED)
N3—]| « "IN 3 (YEL) § o1 with upper PCB (ON WHEN BACKGAGE MOTOR IS OFF)
N 4 — » Q"IN 4 (YEL)
. ) SCR LED (GRN)
— v IN 5 (YEL]
IN'5 o CeD Solid (green) (ON WHEN BACKGAGE
INB— | @ ©"iN & (vEL) good 'CAN MOTOR IS ON)
N7 — ~ @ IN 7 (YEL) connection with
IN 8 — ] @' IN 8 (YEL) ouT 1 (RED upper console
Ng—| ® @ IN 9 (YEL) DV (e B
N 10— | B o i 10 (YEL) oUT 2 (RED) g+ t—— HANDWHEEL
ciit ralay &
FE—-3432—-1
ouT 1 — |z~ or 3o TITAN TC ONLY
our2—| " .
Ryl OFt Sofdron 14 PIN RIBBON
.
g‘ﬁ; g . OUT 5 (RED) gg+
ourT 6 — | °
ure—| 3 Wets R
ourg—|
oLk R o
(00000000
v ——20 PIN RIBBON
rre [ [Tof] |
® g ——8 ¢ Q G| ®
T B
+ g c c g RESETTABLE POLY FUSE = 1A
FOR ALL TIANS = 3.15A SB Y = & B3 (AUTO RESET WHEN COOLS DOWN
(E-2330-5) % = c o AND/OR SHORT IS REMOVED)
) 2 =
> b )
£ = FOR ALL TITANS = 5A SB
FOR TITAN 200/230 = 2A SB—] - s (E-2330-7)
(E-2330-3) 2 z
m
FOR TITAN 265 = 3.15A SB— 14 ~
(E-2330-5) -
GREEN- GREEN
DESCRIPTION — INPUTS DESCRIPTION — OUTPUTS DESCRIPTION — FUSES
IN 1: Left Cut Switch OUT 1: Pump Motor Starter PCF1: BACKGAGE MOTOR
IN 2; Clamp Up Limit OUT 2; Cut Solenoid 'A’ PCF2: _ OUTPUTS
IN 3: Hyd. Cylinder Up Limit OUT 3: Air Relay "AR" PCF3: __ LINE LIGHTS
IN 4: Knife Up Limit OUT 4: not used PCF4: PWM2 (FLOW VALVE)
IN 5: _Right Cut Switch OUT &: _not used (Titan 230 & 200 PCF5: ___BACKGAGE MOTOR
IN &: Knife Latch Cut Sol. 'B’ (Titan 265) PCF6:  SEC. PWMO PROTECTION
IN 7: MSCE1 (motor starter) OUT B: Knife Latch
IN 8 False Clamp Switch OUT 7: Air Solenoid
IN 9:  Knife Down Limit
IN_10: Saofety Eyes (PECU)
IN used
IN used
IN used
IN used
IN used

102



4.0 Schematics & Parts Lists

4.45 Electric Eye Assembly

K-3337 Sheet 1, Rev. C

WHEN WIRING IS COMPLETE - TUCK
TERMINAL STRIP INTO WIRE DUCT

WIRE #39 FROM CUT BUTTON "A"
RE—-NUMBERED TO WIRE #39A

WIRE #44 FROM THE CUT SOLENOID TO THE MAIN TERMINAL BLOCK -
REMOVE FROM THE TERMINAL BLOCK, RE-NUMBER TO §44A AND

INSERT INTO TERMINAL BLOCK #24 ON THE NEW EYE CONTROLLER AND
REMOVE THE EXISTING LODSE HANGING WIRE #44A, OR USE THE SUPPLIED
WIRE NUT AND ATTACH THE SOLENOID #44 WIRE TO THE EYE CONTROLLER'S
#44A LOOSE HANGING WIRE.

DO SHEET 3 FIRST

IF THE MACHINE HAS A HOOD

INSTALLATION INSTRUCTIONS:

1)USING (3) #10 SCREWS. MOUNT THE ASSEMBLED BRACKET (ITEM #1)
TO THE BOTTOM SIDE OF THE POWER PANEL.

2)LOCATE THE CUT BUTTON CABLE "A" (LEFT CUT) AND TRACE THE WIRES
BACK TO THE TERMINAL BLOCKS. REMOVE THE #39 (BLUE) WIRE.
RENUMBER THIS WIRE AS 39A AND INSERT THE NEWLY
RENUMBERED WIRE INTO THE SUPPLIED SINGLE POLE TERMINAL STRIP
AS SHOWN. ATTACHED THE SUPPLIED WIRE §#33A FROM THE EYE CONTROLLER
TO THE OPEN SINGLE POLE TERMINAL STRIP FOR WIRE #39A.

WIRING DIAGRAM FOR TITAN MODEL CUTTERS

LIGHT CURTAIN
RECENVER UNIT
(LH SIDE)

LIGHT CURTAIN
EMITTER UNIT
(RH SIDE)

3)FROM_THE ASSEMBLED BRACKET (ITEM #1) WIRE THE LOOSE WIRE ENDS
INTO THE POWER PANEL AS SHOWN.

4)USING THE RELAY DETAIL AND CHART BELOW — WIRE IN THE ELECTRIC
EYE CABLES ONCE THE EYE BRACKETS ARE ATTACHED TO THE MACHINE
(TO ATTACH BRACKETS TO THE MACHINE SEE SHEET 2)

5)TO COMPLETE THIS KIT — THE EXISTING EPROM MUST BE REPLACED WITH
THE NEW EPROM SUPPLIED IN THIS KIT. TO INSTALL THE EPROM PROPERLY
READ AND FOLLOW THE INSTRUCTIONS IN THE SUPPLIED INSTRUCTION SHEET

PROGRAMMED EPROM

NOTE: VERIFY THAT ALL WIRES ARE SECURE
IN ALL SCREW CLAMP TYPE CONNECTORS BY
PULLING ON WIRES BEFORE APPLING POWER
TO THE MACHINE.

—

d=—=

=

STATUS LED'S
NO. PART NO DESCRIPTION OF ACCESSORIES arY
NOTE: THE ELECTRIC EYES, CABLES
AND MOUNTING BRACKETS ARE 1 | EE-3359 ASSEMBLY - ELECTRIC EYE SUB-ASM 1
SUPPLIED IN THE EE-3359 ASM. 2
—6910— SCREW - #10-24 X 1/2° BUT HD
(REF_ONLY) #49/BLUE (S3) WHT/WHT (S2) w ” _me MSS; WIRE_NUT ! BLUE : w
WIRES FROM ELECTRIC EYE CABLES RN (Y. K/BLK 48/BRN (Y1 #49/BLUE (S1) —1237- -
(SHOWN FOR REF. ONLY) #48/BRN (v3 BLK/BLK (54) #ae/ on 5 [S-1694-2 TYRAP - WRE 2
WIRE NO. WHERE USED m%“m”n «»W 64 (34) ORG/ORG (Y2) 39 (13) 6 [e-2626 TERMINAL STRIP - SINGLE POLE 1
BLACK EYE CONTROLLER — S4 (BOTH) #39A (14 #44n (24) #70 (33) Jas (23) 7 |EE-1766-62 IC—PROGRAMMED EPROM (S/N 032425-083330) 4
WHITE EYE CONTROLLER — S2 (BOTH) 8 [r.668-H INSTRUCTION SHEET - EPROM_REPLACEMENT |
BROWN YE CONTROLLER - Y1(+)
EYE CONTROLLER - Y3(+)
ORANGE | EYE CONTROLLER - v2 (BOTH)
#44A faa
BLUE EYE CONTROLLER — S1(-) #39A #64 #70 #39
EYE CONTROLLER - S3(-)
MACHINE GND (ATTACH TO BRACKET
GRN/YEL )
MOUNTING SCREW) (1) E-1214-49 SCALE: 2x

103



4.0 Schematics & Parts Lists

Electric Eye Assembly

K-3337 Sheet 2, Rev. “C”

RELOCATE CUT BUTTONS TO POSITION SHOWN

NO. PART NO. DESCRIPTION OF ACCESSORIES Qry
1 | EE-3359 ASSEMBLY - ELECTRIC EYE SUB-ASM. REF
2 [ 43084-1 TABLE EXTENSION — LEFT HAND 1
3 [43094-2 TABLE_EXTENSION — RIGHT HAND 1
4 | 43098 SUPPORT - TABLE EXTENSIONS 1
5 [ 43095 BACK PLATE 2
6 | H-6918-606 SCREW - 3/8-16 X 3/4 SOC HD 10
7 | H-7327-12 WASHER - 3/8 MED. LOCK 10
8 | H-7321-6 WASHER - 3/8 PLAN 10
9 | H-6910-102404 SCREW - §10-24 X 1/2 BUT HD 5
10 | H-6910-406 SCREW - 1/4-20 X 3/4 BUT HD 3
11 | H-7327-8 WASHER - 1/4 MED. LOCK 6
12 [ H-7321-4 WASHER - 1/4 PLAN s
13 | E-1172-23 STRAIN_ RELIEF 2

104



4.0 Schematics & Parts Lists

Electric Eye Assembly

K-3337 Sheet 3, Rev. “C”

Spus 410G — Lpf
0} PajeqDles 6 PIOUS BJM S|UL “SA0I] [DUJULIS)
By} O} JOuDIS ey} wouy Yip# d4m D s| esayl (9
Yol euy 0y Ijep
BU} UL UMOUS SO PUD BAOGD PEJOIS SO [IO}SUl PUD ML O5 gLF buisn
S D JOTLISUOD — }SIX3 JOU S0P BUM BUY §| 'PIDOG Dd BU} UO Z—OH
PUD Zpf SO0 [OUJULS) Y] USEMSq BJM O ©G PINOUS BJeUl (g
spue oG — Ly#
O} Pajeqoles ©G PINOYS eJim Siy] ‘CulS [DUILIS)}
U} O} PICOG od BUY WOJH Yipf eim D S| eyl (p
‘BUIYODW BY) WOJj SOIGDD YdUMS POOY By} erowey (¢
51 U peddns esou} yjm S63ojdio0g UOISUSIXE 8|G0} 8o0idey (T

I1016p_©A0GD ouy U]
503001pU1 SO BIoMPIDY Bununow ey} Suimowss Aq pooy 3R ey} eAowRY (1

*SNOLLONYULSNI

ANIHOVYAL SIHL OL
d3IMOd LNO—=XD0T ONIO3320dd 340434

“ONINYVYM

8. S S0 600n

15814 139HS SIHL 0d

'NMOHS SV — Quvo8 Od
3HL ONY SHO0T8 TYNIWEL 3HL N33ImL3g
(zv# % Lv# 3YIM) S¥IJANNG OML 3S3IHL AQv

105

HOOD WIERLOGK SH. K"
s u 65

59 % vovevzy

318v0 3AOW3Y

@, =

378v0 3AOW3Y

Lv# 50078 TYNINMEL OINI
L¥3ISNI ONV OSTY ON3 ¥3HLO ¥3BWNN3Y
“—1v# OL viv# WOM4 ¥IJNNC ¥IGNNNIY

3

= 22>2775535377 )




4.0 Schematics & Parts Lists

NOTES

106



4.0 Schematics & Parts Lists

4.46 Ergo-Touch Switch Option

K-3346 Sheet 1, Rev. “D”

AINO ALIMVID ¥04

HITIONINOD HOLIMS HINOL 06 QaIVION & M Sl
¥ITIONINOD
HOLMS—HONOL M3N 340 M3 301S
L g
1NN T04INQD
343 OMI93T3
¥S'ZY' 1Y S'V6E vy
$9'8%'06 —| va'sg'sy
av(rs
] Q#wQN$M
= Eeid =it
33 [z93@ |,|$w &M
L

SH3LIND T3IAOW NVLIL d04 WVHOVIAd ONIYIM

(3aIs HY) (3a1S H1)
HOLIMS HONOL HOLIMS HONOL

(3A0M3¥) 378D NOLLNG LND

(9# W3au 33s)
NO¥d3 GINNVNO0Nd

(3A0N3Y) 378v0 NOLLNB ._.:ol/

3718V
] ANVH
1431

@
(oMNCD Avz ® 210 287))

‘di¥LS TYNINY¥3L SIHL ONV S3¥IM 3S3HL

3AON3Y - NOLLNE IND 1431 3HL ANV

LINN TOY¥INOD 3A3 2313 WO¥d veeH
%0078 aN3 3YIM HLM dIJIS TYNINY3L ONILSIX3

YITIOYLNOD 3A3 J1¥LI3T13

(14 waw)

AlddNS d3M0d Y3ITMOULNTID M3N

107




4.0 Schematics & Parts Lists

Ergo-Touch Switch Option — Installation Instructions

K-3346 Sheet 1, Rev. “D”

INSTALLATION INSTRUCTIONS:

1)
2)
3)

4)

5)

6)

7)

8)

9)

Remove all power from the machine. Follow the "Power Lock—Out
Procedure” found in the manual.

Remove the two screws on the top of the machine that secure the
top cover — Keep these screws to resecure the cover later.

Remove the four screws that secure the reaor upper cover — Keep these
screws to resecure the cover later.

On the rear of the machine — Locate the electric eye controller and power
supply that is mounted, hanging off the power panel. Add the supplied
terminal rail (item #3) next to the existing rail using the supplied hardware
(items #13 and #14). Snap the touch—switch controller (item #1) (the

end that has 'S1,52 and Y1 is up) onto the new rail and lock it in place
using the terminal end block (item #5).

Remove the old cut switches by removing the four screws on each box —
save the screws to attach the new Touch—Switch bracket later. In the
power panel follow each of the old cut switch caobles and un—wire each
wire from it’s terminal. Pull the switches and cables out.

Follow the details to the left and below to run the wires from the new
controller assembly to their proper locations.

Follow sheet 2 to mount the new Touch Switch mounting bracket.
use the screws that previousely mounted the cut switches to mount your
new bracket.

There are two cables with plugs hanging off of the new Touch Switch
controller. Each cable is marked for the left and right switches. Run
these cables down the side of the power panel and drop down each side
of the machine. See sheet 2 for routing directions to the Touch Switch
bracket. Use the supplied tyraps to secure the cables to the power panel
and away from all moving ports.

The new switch brackets have two holes for mounting the switches.
Select the hole that is the most comfortable for the operator,
mount the switches. Use the supplied (2) hole plugs to cover the
un—used holes.

10) Plug the cables into the new Touch Switches.

11)If this machine has the "TC” option installed, skip step #12.

12) The software for this machine needs to be changed — replace the existing

programmed eprom with the supplied programmed eprom (item #6).
See item #12 "reference quide for chip replacement” for instructions.

13) Replace all covers. Restore power to the machine.

14)If this machine has the "TC” option installed, the machine needs to be

informed of the cut switch type change. Follow the supplied instructions
on sheet two.

NO. PART NO. DESCRIPTION OF ACCESSORIES QTyY
1 | EE-3350 CONTROLLER ASSEMBLY — TOUCH SWITCH 1
E-3347 TOUCH SWITCH 2
E-1977-6 RAIL — TERMINAL, 4—1/4" LONG 1
S—-1694-2 TYRAP — WIRE 12
END BLOCK — TERMINAL 1

EE-1766-116

IC-PROGRAMMED EPROM ( W/EYES & TOUCH)

E-2196-16

HOLE PLUG - 1-3/16" DIA.

2
3
4
5 |E-2070-1
6
7
8

42065

BRACKET — TOUCH SWITCH MOUNTING — R.H.

9 (42066 BRACKET — TOUCH SWITCH MOUNTING - L.H. 1
10 |E-2771-8 SCHEMATIC - BASIC MACHINE (PRINT ONLY) 1
11 |F.668—H REFERENCE GUIDE — IC REPLACEMENT 1
12 |K-3346 INSTRUCTION SHEET — PRINTS ONLY 1

108




4.0 Schematics & Parts Lists

Ergo-Touch Switch Option — Installation Instructions

K-3346 Sheet 2

*uDIIPUOD

2JOSUN UD 88N0D PINOD S8JOY |UOJ) By} UL PBIIOJSU} 8O SBLDUMS
dul uaym puonb 3y CISW O N4 ‘sinu budo pauddns
U} UGN PUD OU FUY O} UDUMS Ul LIISUL LYY PUD
UdIIMS U} JeA0 dn pionb eul apUS ‘A3TIVLSNI 38 LSAN

PiONb Syl — SSIOY 1UCK BY] Ul PILUNOW IO SSUIUMS 3ul I

‘UMOuS SO - JOJ0JAd0 Dy} 0) JBUD JQOIOJWOD © 10 SI 04 OF
UIUMS Sy 3J0JO) — SIOY IPIS Y] U PIUNOW IO SIYIMS ) JI

*8oy2Mg yono) 0Bs3 SOy )i JOY) SMOUY MOU SUIYdDW Y]
u82J28 Bul JO Wby WoNOQ 8ul 10 UOING LIX3 ANV 3AVS, 8ul uanoL (g
HINOL LHON, 19918 PUO 3dAL NOLLNGLND, @yl 8j0207 (£
‘Mudw uMOp doJP S3VOdN ® SNOUCO, Wl 199195 — u3s aul Jo dol 3wl Lo (9
203 (S

SZ19
Sipqunu B} Jejus PUD SEVL JTBVNI, J8PUN XDQ BY) YINO| UBEIIS BXAIES Bu} UL (F

L04NI 30Y3S, PaRS (€
.dNL3S, WeIes (7
nusw umop dosp  IONVNIINIV, Ul 199198 — uesuds Sy} jo do} 3yl up (I

SNOILONYLISNI WVHYO0dd OL

pasn j0u
210 oy} SII0Y JO |3S Bu) JAA0D 0} SBnid a0y panddns ay) asn
*40104800 81} JOj BIGOIIOJOD JSOW BUY IO JOY] SBYIUMS

M3U 3U) JOJ SIOU IY) ISOOUD ‘IMI0IQ IUY JO 1UOK U} U SIOY
J0 196 2y} LI PAYUNOW 3q LDD Aay) JO 19%420Jq Y JO IPIS A} UO
SB|0y JO 19S5 8u) JBUS UI PAIUNOW 8Q LD SBUDIMS-LONOL MEU By

.o_nww :EE!:.oEB.onZ.:ovv.::oEon:uu
SayOJMs 0018 BU) 'UOHJO PIBIUS I} U) UM S8UIIOW JO)
10j — uondo aK3 USRI AU) YIM SSUIYAS YINO) 0BJF - UMOHS :BJON

i A
—a] m

"S13%00JQ YdUMS—YINO| MBU B3Y) JUNOW O) BJOMPIOY
aul ooy 'S9IQ02 AUD SOXOQ 'SIUIMS 1ND PIO Su} FAOWAY

‘umoys 0 - sdosh] payddns syl buisn 31901 Iyl o wONOQ I ©) NS Puo
AUIYO0W 3y) JO APISU! Y} UMDP |2UDd JaNod By} woJp QoD daIq

109



4.0 Schematics & Parts Lists

4.47 Titan 200 Floor Plan

43000-FP

Symbol| Inch cm
A 49.0 124
B 53.0 135
C 36.0 91
D 58.0 147
E 53.0 135
F 58.0 147
G 74.0 188

Net Wt.| 755 1b]342 kg

MACHINE DIMENSIONS: AxBxC

MACHINE DIMENSIONS WITH SIDE
TABLE EXTENTIONS: DxBxE

OPERATING AREA: FxG
OVERALL MAINTENANCE AREA: FxG

110



4.0 Schematics & Parts Lists

4.48 Safety Systems Test

Machine manufacturer _ CHALLENGE Model TITAN 200C

Serial Number

Frequency of test: THESE TESTS SHOULD BE PERFORMED AT THE BEGINNING OF EACH
WORK DAY.

Turn the power on and press CLEAR to preset the backgauge. Make sure the knife and clamp are in
the up position (if they are not, follow the instructions in this manual to send them up).

Machines with Front Guards:

Test #1: With the front guard open, press the cut buttons. Nothing should happen. If the knife and/or
clamp come down with the front guard open, do not use the machine. Repair or adjustment is
needed.

Test #2: Close the front guard and press the cut buttons. While the clamp or knife is coming down,
open the front guard. The knife and clamp should immediately return to the up position. If they do
not, do not use the machine. Repair or adjustment is needed.

Machines with Electric Eyes:

Test #1: Wave a test object 12mm in diameter between the electric eye beams. The indicator lights
should indicate the eyes are blocked. If they do not, do not use the machine. Repair or adjustment is
needed.

Test #2: If machine equipped with electric eyes, while making a cut, lean into the electric eye beams.
The knife and clamp should immediately return to the up position. If they do not, do not use the
machine. Repair or adjustment is needed.

111



4.0 Schematics & Parts Lists

Please enter date and initials for both tests.

Date

Test 1

Test 2

Date

Test 1

Test 2

Date

Test 1

Test 2

Date

Test 1

Test 2

Date

Test 1

Test 2

Initials of
Repairs Repairer Date

112






CHALLENGE

F.200-FT

October 2017



	1.0  Introduction
	2.0  Safety
	2.1  Precautions
	2.2  Power Lockout Procedure
	2.3  Warning Label Definitions

	3.0  Maintenance Guide
	3.1   Troubleshooting
	3.2  Description of Error Messages
	3.3  Sensor Data Abbreviations
	3.4  Routine Maintenance
	3.4.1  Weekly
	3.4.2  Monthly
	3.4.3  Yearly

	3.5  Checking/Changing the Hydraulic Fluid
	3.5.1  Recommended Hydraulic Oils

	3.6  Oil and Grease
	3.7  Adjustments
	3.7.1  Electric Eye Alignment
	3.7.2  Backgauge Gib Adjustments
	3.7.3  Squaring the Backgauge
	3.7.4  Proximity Switches
	3.7.4.1  Knife Down Proximity Switch (Knfdwn)
	3.7.4.2  Clamp Up Proximity Switch (Clampup)
	3.7.4.3  Knife Up Proximity Switch (Knfup)
	3.7.4.4  Hydraulic Clamp Up Proximity Switch (Hydup)

	3.7.5  Hydraulic Adjustments

	3.8  Cleaning

	4.0  Schematics & Parts Lists
	4.1  Main Assembly– Knife
	4.2   Main Assembly- Clamp
	4.3   Main Assembly- Knife Latch
	4.4   Main Assembly- Power Panel
	4.5   Main Assembly- Lead Screw
	4.6   Main Assembly- Lead Screw
	4.7   Main Assembly- Backgauge
	4.8   Main Assembly- Stand
	4.9   Main Assembly- Foot Pedal
	4.10   Main Assembly- Tilt Shield
	4.11   Main Assembly- Covers
	4.12   Hydraulic Power Unit – 60 Hz
	4.13   Hydraulic Power Unit – 60 Hz
	4.14   Hydraulic Power Unit – 50 Hz
	4.15   Hydraulic Power Unit – 50 Hz
	4.16   Hydraulic Manifold Assembly & Schematic
	4.17   Hydraulic Manifold Assembly & Schematic
	4.18   Power Panel Label – Standard and TC w/Fuses
	4.19  Power Panel Label – Standard and TC w/Circuit Breakers
	4.20   Power Connection Procedure Label
	4.21   Schematic – Basic Machine, Standard w/Tilt Shield Option
	4.22   Schematic – Basic Machine, Standard w/Tilt Shield Option
	4.23   Schematic – Basic Machine, Standard cut Switches w/Electric Eyes
	4.24  Schematic – Basic Machine, Ergo cut switches w/Electric Eyes
	4.25   Schematic – Basic Machine, Standard cut Switches w/Electric Eyes
	4.26  Schematic – Basic Machine, Ergo cut switches w/Electric Eyes
	4.27   Schematic –  Basic Machine, Touch Control ‘TC’ Option, Standard cut Switches (w/fuses)
	4.28  Schematic –  Basic Machine, Touch Control ‘TC’ Option, Standard cut Switches (w/circuit breakers)
	4.29  Schematic –  Basic Machine, Touch Control ‘TC’ Option, Ergo cut Switches (w/circuit breakers)
	4.30    Power Panel Assembly – Standard cut Switches w/Electric Eyes and fuses
	4.31  Power Panel Assembly – Standard cut Switches w/Electric Eyes and circuit breakers
	4.32   Power Panel Assembly – Standard Cut Switches w/Tilt Shield and Fuses
	4.33  Power Panel Assembly – Standard Cut Switches w/Tilt Shield and circuit breakers
	4.34   Power Panel Assembly – Standard cut Switches w/TC Option
	4.35  Power Panel Assembly – Standard cut Switches w/TC Option
	4.36  KIT – Field Up-grade – ‘TC’ Option
	4.37   Control Console Assembly – Backlit Display
	4.38   Control Console Assembly – Touch Control ‘TC’
	4.39   Knife Latch Assembly
	4.40    Line Light Assembly – LED’s
	4.41   Cut Button Assembly
	4.42  Fuse Value and Function
	4.43  Control P.C. Assembly – Standard Machines
	4.44   Control P.C. Assembly – TC Machines
	4.45    Electric Eye Assembly
	4.46   Ergo-Touch Switch Option
	4.47  Titan 200 Floor Plan
	4.48   Safety Systems Test


